VANMAR PARTS CATALOG

Published 2011/6 (Jun.)

OCNP5-G44300



Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) (©) (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(3®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



CONTENTS MODEL : 3TNV70-PUKNE

PC NO : 0CNP5-G44300

Fig.No. GROUP NAME Fig.No. GROUP NAME

3TNV70-PUKNE

1./ CYLINDER BLOCK

2./ GEAR HOUSING
! 3. MOUNTING FLANGE & OIL SUMP
'CYLINDER HEAD & BONNET
'EXHAUST MANIFOLD & SILENCER
'CAMSHAFT & DRIVING GEAR
CRANKSHAFT & PISTON
"HYDRAULIC PUMP
'LUB. OIL SYSTEM
COOLING WATER SYSTEM
'FUEL INJECTION PUMP
GOVERNOR
FUEL INJECTION VALVE
'STARTING MOTOR
GENERATOR

L D

Nrfotrod it

—=d

e e me e == = - = -
-

L1
'.wlum:un—\:loﬂol'oo.
QU [,

i
Y
il hZo

el
rTOore



OCNP5-G44300 OCNP5-G44300 1 CYLINDER BLOCK

Fig.1. CYLINDER BLOCK (A=3TV70-PUKNE o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 719515-01560 BLOCK ASSY, CYLINDER 1
4 2 105311-01090  PLUG, 30 4
5 2 119623-01250  PLUG 45 1
6 2 119285-01990  PLUG 25 3
7 2 119620-02020  BOLT, METAL CAP 8
10 2 119717-02411  BUSH, CAMSHAFT 1
5 11 2 124060-01050  PLUG, PT1/8 1
12 2 124160-01910 PLUG, PT1/4 1
- 4 13 2 27241-120000  PLUG, 12 1
23 2 119717-02930  BEARING, THRUST 2
L 12 26 1 119515-01200  BOLT, CYLINDER HEAD 14
27 1 119515-01330  GASKET, HEAD 1
28 1 719717-02901  BEARING ASSY, MAIN 4
31 1 719717-02911  METAL, MAIN US0.25 4 2

1 2

119810-02941 BEARING, THRUST.250S

923 ) R
(34) ’
4|:/S < @8
-7
17

RS 7 U4 =44 X8R

a
SPARE I;AEEI' UNDER-SIZED PART
4 4

Remarks
(1)Spare parts.

(2)Under-sized(U.S.=0.25)part.
(3)Over-sized(0.S.=0.25)part. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CNP5-G44300 OCNP5-G44300 2~ GEAR HOUSING
Fig.2. GEAR HOUSING (A)=3TNV70-PUKNE )=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 119740-01501 HOUSING, GEAR 1
2 1 119717-01570 STUD 3
3 1 119751-01590 COVER ASSY,GEAR CASE 1
4 2 719751-01500 COVER ASSY,GEAR CASE 1
5 3 119751-01521 COVER, GEAR CASE 1
6 4 23876-030000 PLUG PT3/8,SCREW 2
7 3 119717-01800 SEAL, OIL 1
8 3 24101-062024 BALL BEARING 1
9 2 119717-32100 COVER ASSY, PUMP 1
10 3 119717-32080 COVER, PUMP 1
11 3 129900-32130  VALVE, RELIEF 1
12 3 129001-32320 SPRING 1
13 3 129001-32330 PLUG 1
14 2 119717-32110 ROTOR, INNER 1
15 2 119717-32120 ROTOR, OUTER 1
16 2 119802-32130 SCREW, M6X16 8
17 1 119717-01750 COVER, PUMP 1
18 1 119660-01911 PIPE, KNOCK 4
19 1  119624-32040 O-RING P 12.0 1
20 1 119717-32050 O-RING, P17.0 3
21 1 121850-51960 O-RING, F.I.PUMP 1
22 1 26106-060122 BOLT M 6X 12 PLATED 1
23 1 26106-060162 BOLT M 6X 16 PLATED 4
24 1 26106-060402 BOLT M 6X 40 PLATED 4
25 1 26106-060402 BOLT M 6X 40 PLATED 2
26 1 26106-060602 BOLT M 6X 60 PLATED 7
27 1 26106-060652 BOLT M 6X 65 PLATED 2
28 1 26306-080002 NUT, M8 3
29 1 124160-01751 COVER, FILLER 1
30 1 24311-000320 O-RING 1A P-32.0 1
31 1 129150-91400 GEAR, UNIT 1
33 2 24341-000240 O-RING 1A S-24.0 1
13 12 1 Z A y s 34 1 26106-060162 BOLT M 6X 16 PLATED 2
L1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44300 OCNP5-G44300 3. MOUNTING FLANGE & OIL SUMP
Fig.3. MOUNTING FLANGE & OIL SUMP (A)=STNV70-PUKNE o=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 129100-01580 PIN, PARALLEL 2
2 1 119523-01610 FLANGE, MOUNTING 1
3 1 26206-100202 BOLT M10X20 7
4 1 26206-100252 BOLT M10X25 3
5 1 119620-01620 PARALLEL PIN, M6X10 2
6 1 119527-01640 CASE ASSY, OIL SEAL 1
8 2 124085-02220 SEAL, OIL 1
9 1 26106-060222 BOLT M 6X 22 PLATED 10
10 1 119515-01720 SPACER, OIL SUMP 1
11 1 119523-01850 SUMP ASSY, LUB.OIL 1
12 2 129054-01640 PLUG, DRAIN 1
14 2 22190-120002 SEAL WASHER 12 1
15 1 26106-060122 BOLT M 6X 12 PLATED 1
16 1 26106-060252 BOLT M 6X 25 PLATED 1
17 1 26106-060452 BOLT M 6X 45 PLATED 17

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44300 OCNP5-G44300 4, CYLINDER HEAD & BONNET

Fig.4. CYLINDER HEAD & BONNET (M=STNV70-PUKNE ©-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 129900-07900  LIFTER, ENGINE 1
2 1 26106-080162 BOLT M 8X 16 PLATED 2
3 1 129901-11450 PROTECTOR, NOZZLE 3
4 1 119600-11460  GASKET, NOZZLE 6
5 1 105010-11490  CAP, VALVE 6
6 1 119515-11740  HEAD ASSY, CYLINDER 1
11 2 119285-11990  PLUG 35 2
12 2 23876-005000  PLUG, PT1/16 1
13 2 119515-11101  VALVE, INTAKE 3
14 2 119515-11110  VALVE, EXHAUST 3
15 2 119717-11131  SPRING, VALVE 6
16 2 129508-11180  RETAINER, SPRING 6
17 2 119717-11190 COTTER 12
18 2 119717-11340  SEAL, VALVE STEM 3
19 2 119717-11350  SEAL, VALVE STEM 3
20 1 22351-060012  SPRING PIN 6X12 2
21 1 119515-11800  GUIDE, VALVE 6
22 1 119515-11200  SUPPORT ASSY, ARM 1
23 2 119515-11240  SHAFT ASSY, ROCKER 1
26 2 119717-11260  SUPPORT, ROCKER ARM 3
27 2 119515-11280  SPRING, SHAFT 2
28 2 119717-11650  ARM ASSY, ROCKER 6
29 3 129150-11230  SCREW, VALVE ADJUST 6
31 3 129150-11750  NUT, M8 6
32 2 22242-000120 CIRCLIP 12 2
33 2 26979-050162 SCREW M 5X16 1
34 1 26106-080402  BOLT M 8X 40 PLATED 3
35 1 124160-01751  COVER, FILLER 1
36 1 119515-11380  BONNET ASSY, HEAD 1
37 2 119717-03031  PLATE, BAFFLE 1
38 3 119717-03070  BAFFLE, BREATHER 1
39 2 119717-03070  BAFFLE, BREATHER 2
4 Fr— 40 2 119802-03100  DIAPHRAGM ASSY 1
A 3 SPARE PART 41 3 119802-03110  PLATE, CENTER 1
% s 4 42 3 119802-03121  COVER, DIAPHRAGM 1
21 4@ 57 2 43 3 119802-03131  DIAPHRAGM 1
2 44 3 119802-03141  SPRING, DIAPHRAGM 1
1 46 2 119515-11310  GASKET, BONNET 1
47 2 119515-11320 COVER, BONNET 1
— 6 48 2 119515-11330  GASKET, BONNET COVER 1
49 2 22857-500100  SCREW, M5X10 4
50 2 22857-500100  SCREW, M5X10 4
51 2 22857-500160 SCREW 5X16 2
52 1 24311-000320  O-RING 1A P-32.0 1
53 1 26106-060202  BOLT M 6X 20 PLATED 3
54 1 26106-060752 BOLT M 6X 75 PLATED 6
55 1 119717-77800  PLUG, GLOW 3
56 1 119717-77820  CONNECTOR, GLOW PLUG 1
Remarks Yes No Yes No
(1)Spare parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44300 OCNPS-G44300 5 EXHAUST MANIFOLD & SILENCER
Fig.5. EXHAUST MANIFOLD & SILENCER (T TO-PONE o

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 119751-13100 MANIFOLD ASSY, EXH 1
3 2 22351-040012 SPRING PIN 4X12 1
4 1 119717-13110 GASKET, MANIFOLD 1
5 1 123900-13610 STUD, M8X80 2
6 1 123900-13620 BOLT, M8X70 4
7 1 26306-080002 NUT, M8 2
8 1 119523-13510 SILENCER 1
9 1 129107-13540 GASKET, SILENCER 1
10 1 119131-18320 STUD, M8X22 1
11 1 26106-080352 BOLT M 8X 35 PLATED 1
12 1 26306-080002 NUT, M8 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44300 OCNP5-G44300 6, CAMSHAFT & DRIVING GEAR
Fig.6. CAMSHAFT & DRIVING GEAR (T TOrPUINE o

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 119620-14200 TAPPET 6
2 1  119515-14400 ROD, PUSH 6
3 1 119515-14581 CAMSHAFT ASSY 1
8 1 26106-060122 BOLT M 6X 12 PLATED 2
9 1 119717-25050 SHAFT, IDLE 1
10 1 119717-25101 GEAR ASSY, IDLE 1
13 1 26106-060352 BOLT M 6X 35 PLATED 3
14 1 119717-25911 BUSH, IDLE GEAR 1
15 1  129150-25301 BOLT, PUMP 4
16 1 119717-25930 GEAR, PUMP 1
SPARE PART
Remarks Yes No Yes No
(1)Spare parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44300 OCNP5-G44300 7. CRANKSHAFT & PISTON

Fig.7. CRANKSHAFT & PISTON (M=STNV70-PUKNE ©-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 119515-21700 CRANKSHAFT ASSY 1
2 2 129100-01580  PIN, PARALLEL 1
4 2 119717-21200  GEAR, CRANKSHAFT 1
5 2 22512-040120  KEY, 4X12 1
7 1  105225-21501  BOLT, FLYWHEEL 5
8 1 119462-21591  FLYWHEEL ASSY 1
9 2 124950-21230  BUSH, FLYWHEEL 1
11 2 124060-21600 GEAR, RING 1
12 1 119717-21650  V-PULLEY, CRANKSHAFT 1
12-1 1 119515-21650  V-PULLEY, CRANKSHAFT 1 N
(A=E66157)

N 13 1 119621-21681  BOLT M12X1.25,FLANGE 1
Sﬁéﬁm‘} 14 1 119620-21941  WASHER 1
15 1 119515-22080  PISTON W/RING 3
17 2 119515-22500  RING SET, PISTON 3
% 2 21 1 119515-22300  PIN, PISTON 3
22 1 22252-000220 CIRCLIP 22 6
7 23 1 119515-23000 ROD ASSY, CONNECTING 3
26 2 119717-23200  BOLT, CONNECTING ROD 6
27 2 119515-23601  METAL ASSY,CRANK PIN 3

29 1 119717-23910  METAL, PISTON PIN 3 1

30 1  119515-23611  METAL, CRANK PIN .25 3 2

32 1 119515-22900  PISTON W/RING .250S 3 3

34 2 119515-22550  RING SET, PISTON .25 3 3

13
Remarks

(1)Spare parts.

(2)Under-sized(U.S.=0.25)part.
(3)Over-sized(0.S.=0.25)part. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




OCNP5-G44300 0CNP5-G44300 8 HYDRAULIC PUMP
Fig.8. HYDRAULIC PUMP (A)=3TNV70-PUKNE )=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 119717-26000 GEAR ASSY, PUMP 1
3 2 129350-26490 BALL BEARING 1
4 2 24104-060054 BALL BEARING 1
5 1 16807R-00020 HO-P(GPW1-C-4CV 1
14 2 178070-10401 SEAL RING 1
16 2 194521-41570 PIN 11X7 2
18 2 22252-000320 CIRCLIP 32 1
19 2 24421-153207 SEAL TC15 32 07, OIL 1
20 2 26016-080352 BOLT M 8X 35 6
21 1 124240-01883 GASKET, PUMP 2
22 1 119668-26000 PUMP ASSY,LUB.OIL 1
32 2 178077-15400 SEAL RING 1
33 2 178077-15410 BACKUP RING 1
34 2 194521-41570 PIN 11X7 2
36 2 22252-000320 CIRCLIP 32 1
37 2 24421-153207 SEAL TC15 32 07, OIL 1
38 2 26016-080352 BOLT M 8X 35 4
39 1 129052-26060 BOLT, M8X138 2
40 1 26106-080202 BOLT M 8X 20 PLATED 2
41 1 26106-080852 BOLT M 8X 85 PLATED 1
42 1 26306-080002 NUT, M8 3

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44300 0CNP5-G44300 9 | UB. OIL SYSTEM
Fig.9. LUB. OIL SYSTEM (A)=3TNV70-PUKNE )=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 119517-34800 DIPSTICK, LUB.OIL 1
2 1 121520-34810 GUIDE, DIPSTICK 1
3 1 119717-35140 BOLT 1
5 1 119717-32060 O-RING, P15.0 1
6 1  119534-35090 PIPE ASSY, OIL INLET 1
10 1 26106-060102 BOLT 6X 10 PLATED 2
1 11 1  114250-39450 SWITCH, OIL PRESSURE 1
12 1 119717-39210 PIPE, LUB.OIL 1
13 1  129005-59830 BOLT ASSY, JOINT 2
14 2 22190-080002 SEAL WASHER 8S 2
15 2 23857-030000 JOINT BOLT 3 2
16 1 22190-080002 SEAL WASHER 8S 2
17 1  119305-35151 FILTER ASSY, LUB.OIL 1
Remarks Yes No Yes No
(1)Spare parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44300 OCNP5-G44300 10, COOLING WATER SYSTEM
Fig.10. COOLING WATER SYSTEM (A)=3TNV70-PUKNE ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 119517-42000 PUMP ASSY, WATER 1
3 2 119751-42030 GASKET 1
4 2 119533-42040 COVER, PUMP 1
9 2 119717-42320 O-RING, P26 1
10 2 129555-44750 STUD 1
11 2 129916-49740 PLUG, RO3 1
12 2 26216-080202 STUD M 8X 20 PLATED 1
13 2 26577-060122 SCREW, M6X12 5
14 2 27241-250000 PLUG 25 1
15 1 119515-42020 GASKET, WATER PUMP 1
16 1 23414-080000 GASKET 8, ROUND 1
17 1 26106-080122 BOLT M 8X 12 PLATED 1
18 1 26106-080502 BOLT M 8X 50 PLATED 3
19 1 119740-42350  V-PULLEY, WATER PUMP 1
20 1 119865-42290  V-BELT A36.5 1
21 1 119258-44740 FAN, COOLING 1
22 1 119256-44760 SPACER, FAN 1
23 1 26106-060552 BOLT M 6X 55 PLATED 4
24 1  129350-49530 COVER, THERMOSTAT 1
25 1 119717-49800  THERMOSTAT 1
26 1 26306-080002 NUT, M8 2
27 1 119620-49290 COCK ASSY 1
31 1 121450-42450 PLUG M16 1
32 1 121250-44901 SWITCH, THERMO. 1
33 1 124465-44950 GASKET, 16 1
34 1 124465-44950 GASKET, 16 1

21

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44300 OCNP5-G44300 11, FUEL INJECTION PUMP

Fig.11. FUEL INJECTION PUMP (=3TNVTO0-PUKNE o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)

1 1 719523-51380 FIE ASSY(3TNV70-PUKN 1
4 2 129155-51020  STUD, FEED PUMP 2
5 2 119717-51030 CAMSHAFT 1
6 2 119717-51060 SUPPORT, CAMSHAFT 1
7 2 119717-51070 KEY, PARALLEL 1
8 2 122710-51090 KEY, WOODRUFF 1
9 2 119515-51100 PLUNGER W/BARREL 3
12 2 129155-51140 PIN, BARREL LOCKING 3
13 2 119717-51150 FLANGE 1
14 2 158600-51170 RETAINER, SPRING 3
15 2 119717-51190  SPRING, PLUNGER 3
16 2 119717-51200 TAPPET ASSY 3
20 3 129155-51600  SHIM SET, ADJUSTING 3
40 2 158600-51270  STOPPER, TAPPET 3
41 2 129155-51280  O-RING, S6 3
42 2 129155-51280  O-RING, S6 1
43 2 119717-51300 VALVE ASSY, DELIVERY 3
46 2 119717-51330  SPRING, DELIVERY 3
47 2 124550-51350 GASKET, DELIVERY 3
48 2 119125-51370 RETAINER 3
49 2 129155-51400 DEFLECTOR 1
50 2 158600-51410 PLUG, DEFLECTOR 1
51 2 119717-51420  O-RING 1
52 2 158600-51420 PLUG, DEFLECTOR 1
53 2 158600-51442  VALVE ASSY, DELIVERY 3
59 2 129155-51450  SHIM SET, ADJUSTING 1
64 2 119717-51500 RACK, CONTROL 1
65 2 129155-51521 BUSH, RACK 1
66 2 129155-51530 SPACER, SPRING 1
67 2 129155-51540  CIRCLIP 1
68 2 129155-51550 PINION, CONTROL B 3
69 2 129100-51560 PINION 3
70 2 119717-51570 RETAINER, SPRING 3
71 2 129100-51570  SCREW, PINION 3
72 2 158600-51570 PLUG 1
73 2 129155-51580  O-RING 1
74 2 129155-51591 SPRING, RACK 1
75 2 129155-51701 COVER, BODY LOWER 1
76 2 119717-51711 GASKET, LOWER COVER 1
77 2 119717-51750 COVER, BODY SIDE 1
78 2 119717-51761 GASKET, SIDE COVER 1
79 2 158600-51790  STOOPER, RACK 1
80 2 119717-51860 NUT,M6 2
81 2 22190-160002  WASHER, 16 1
82 2 22217-120000  SPRING WASHER 12 1
83 2 22351-050010 SPRING PIN 5X10 2
84 2 24101-060034 BALL BEARING 1
85 2 24101-063034 BALL BEARING 1
86 2 24316-000150 O-RING 4D P15 3

Remarks 87 2 26022-050122 SCREW M 5X 12 8

(1)Governor(Fig.12)is incorporated in 88 2 26022-060162 SCREW M 6X 16 4

this Fuel Injection Pump (Ref.1). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44300 OCNP5-G44300 11, FUEL INJECTION PUMP
Fig.11. FUEL INJECTION PUMP (A)=3TNV70-PUKNE ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

89 2 26106-050102 BOLT M 5X 10 PLATED 3
90 2 26716-120002 NUT 12 1
91 2 119717-51480  COLLAR. FIC FIX 1
92 2 119717-51490 BOLT 1
95 2 129155-52051 GASKET 1
96 2 129158-52101 PUMP ASSY, FUEL FEED 1
Remarks
(1)Governor(Fig.12)is incorporated in
this Fuel Injection Pump (Ref.1). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44300 0CNP5-G44300 12 GOVERNOR
Fig.12. GOVERNOR (A)=3TNV70-PUKNE ©=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

2 119717-61050 GASKET, CASE

3 119761-61060 COVER, GOVERNOR CASE

4 119717-61070 GASKET, COVER

5 119523-61200 CASE ASSY, GOVERNOR

6 129155-51280 O-RING, S6

8 119717-61120 LINK,CLASIFIEDMARK:3 1
9 119717-61130 LINK,CLASIFIEDMARK98 1
10 119717-61140 LINK,CLASIFIEDMARKS8 1
11 119717-61150 LINK,CLASIFIEDMARKO03 1
12 129209-61370 NUT M6

13 129052-61390 SHAFT,GOVERNOR LEVER

14 119717-61400 SHAFT ASSY, CONTROL

21 129255-61410 NUT

22 119534-61420 SPRING, LEVER

23 119534-61430 RETAINER

24 119527-61440 LEVER ASSY,REGULATOR

27 129155-61450 BOLT, LIMITER

28 129156-61460 SHIM, T=0.6

29 129155-61480 SPACER ASSY

35 119761-61500 LEVER ASSY, GOVERNOR

36 174307-51700 SHIM SET, ADJUSTING

54 129486-61540 SPRING, SET

64 129486-61650 SPRING, STARTING

158552-61700 SHIM SET, LEVER

o
©

N RN W[ ww(wb B DWwWw(wwow(wowwwowow(wowow(wwinNoN

P RrRrRRrRRPOAMNMNARIPNNRPRPRIPRPRERIPRPRPRIPRPRIPRPRINEPRIPRPRERIPRPRRREPRERIRPREIRRLRREIRRELR

B2 158552-61710 SHIM, T=1.0
CLASSIFIED MARK 70 110660-61901  RETAINER, SHAFT

71 22272-000030 CIRCLIP E- 3

72 24341-000070 O-RING, 1A S-7.0

73 26106-060102 BOLT 6X 10 PLATED

74 26106-060102 BOLT 6X 10 PLATED

75 119717-61201 WEIGHT ASSY,GOVERNOR

79 129008-61301 NUT, GOVERNOR WEIGHT

80 129155-61341 SLEEVE(L=25.5

81 129155-61460 BOLT, IDLE

82 158552-61900 O-RING

83 129209-61920 NUT

84 22190-100002 WASHER, 10

85 22190-120002 SEAL WASHER 12

. 86 22372-040000 SNAP PIN 4
Flg Ti 87 23887-100002  PLUG 10

88 26106-060102 BOLT 6X 10 PLATED

89 26106-060142 BOLT M 6X 14 PLATED

90 26106-060202 BOLT M 6X 20 PLATED

91 26106-060452 BOLT M 6X 45 PLATED

92 26756-060002 LOCK NUT 6

93 119527-61080 SUPPORT, WIRE

94 119717-61550 ANGLEICH ASSY
BTehTsafri';Sure(Governor)is incorporated 127 11954461700 _ SPRING, GOVERNOR
in the Fuel Injection Pump (Fig.11). 128 158601-61710 LIMITER ASSY, FUEL
(1)Selective parts; certain the 136 129209-61930  CAP NUT
classification mark, then place 137 2 129209-61970 PLATE 1
your order (ref. to illustration). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44300 0CNP5-G44300 12 GOVERNOR

Fig.12. GOVERNOR (A)=3TNV70-PUKNE ©)=
AZ. (B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |

B © ©® B &

138 2 119653-77950 SOLENOID, STOP
139 2 23414-120016 GASKET 12
140 2  26106-060102 BOLT 6X 10 PLATED

I~
N PR
=

Ba<w—4
CLASSIFIED MARK

Fig. 11

Remarks

*This figure(Governor)is incorporated
in the Fuel Injection Pump (Fig.11).
(1)Selective parts; certain the
classification mark, then place

your order (ref. to illustration). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




OCNP5-G44300 OCNP5-G44300 13, FUEL INJECTION VALVE
Fig.13. FUEL INJECTION VALVE (A)=3TNV70-PUKNE ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 119515-53001  VALVE ASSY,INJECTION 3
2 2 118200-53010 HOLDER, NOZZLE 3
3 2 119515-53010  VALVE ASSY,INJECTION 3
4 2 129901-53800 SHIM SET, ADJUSTING 3
15 1 129150-59120 RETAINER, PIPE 1
18 2 129150-59131 BOLT M4X14,HEX.SCKT. 2
20 1 119546-59810 PIPE ASSY, INJECTION 1
21 1 119546-59820 PIPE ASSY, INJECTION 1
22 1 119546-59830 PIPE ASSY, INJECTION 1
23 1 119462-59151 JOINT ASSY, PIPE 1
24 1 119751-59510 PIPE ASSY, FUEL OIL 1
25 2 124766-59050 CLAMP 12 2
26 2 119751-59520 PIPE, FUEL OIL 1
27 1 22190-120002 SEAL WASHER 12 1
28 1 119515-59540 PIPE ASSY, RETURN 1
34 1 129901-59560 GASKET, RETURN 3
35 1  119540-59570 PIPE, FUEL RETURN 1
36 2 124066-59100 CLIP, HOSE 2
38 1 119515-59581 JOINT, OVER FLOW 1
39 1 119620-59700 NUT, NOZZLE RETURN 3
40 1 119813-59950  VALVE ASSY, CHECK 1

1 2

22190-120002 SEAL WASHER 12

40 46 38 46

Remarks
(1)Spare parts. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44300 OCNP5-G44300 14, STARTING MOTOR

Fig.14. STARTING MOTOR (A=3TV70-PUKNE o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 119853-77010  STARTER, P1.1 1
2 2 X0281007750  YOKE ASSY 1
3 3 X0280996180  STARTERKIT 2
4 2 X0285105190  HOLDER ASSY 1
5 3 X0285205030  SPRING 4
6 2  X0282005991  ARMATURE ASSY 1
7 2 X0283006960  CLUTCH ASSY, SUB 1
8 2 X2284006080  HOUSING ASSY 1
9 3 X9491050100  NEEDLE BEARING 1
10 2 X0285005750  FRAME ASSY 1
11 3 X9491040990  BEARING 1
12 3 X0280626010  COVER 1
13 2 X0284105040  BEARING ASSY, SUB 1
14 3 X9491034330  BEARING 1
15 2 X0286105010  SHAFT ASSY, SUB 1
16 3 X9491034320  BEARING 1
17 2 X0286305010  GEAR 3
18 2 X0286355010  GEAR 1
19 2 X0287405140  LEVER 1
20 2 X0534007800  SWITCH ASSY 1
21 2 X9055715000  RING 1
22 2 X9490721360  RING 1
23 2 X0280210331  NUT 1
24 2 X9490138110  WASHER 1
25 2 X9490138090  WASHER 1
26 2 X9490138100  WASHER 1
27 2 X0284525010  PLATE 1
28 2 X9490562360  NUT 1
29 2 X9490560750  NUT 2
30 2 X9490423420  BOLT, THROUGH 2
33 2 X9490065670  SCREW, M4X6 2
34 2 X0280335350  COVER, TERMINAL 1
35 2 X1289510130  NUT 1
36 1 26106-100402  BOLT M10X 40 PLATED 2

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44300 OCNP5-G44300 15 GENERATOR
Fig.15. GENERATOR (A)=3TNV70-PUKNE (0)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

31 39 1 1 119620-77201 GENERATOR, 40A 1
2 2 X9490561001 NUT 1
3 2 119620-77380 ROTOR ASSY 1
4 3 123501-79240 BEARING, BALL 1
5 3 119620-79250 COVER, BEARING 1
6 2 119620-79360  WASHER, THRUST 1
7 2 119620-77421 FLAME ASSY, DRIVE 1
8 3 119620-79200 BALL BEARING 1
9 3 119620-79210 PLATE, RETAINER 1
10 3 119620-79220 SCREW 4
11 3 119620-79230 STUD 2
12 2 119620-77440 FLAME ASSY, REAR 1
13 2 119620-77450 COVER, REAR END 1
14 2 119620-77461 PULLEY 1
15 2 119620-77471 NUT 1
16 2 119620-77710 REGULATOR ASSY 1
17 2 119620-79260 HOLDER 1
18 2 119620-79270 HOLDER, BRUSH 1
19 3 119620-77480 BRUSH ASSY 2
20 3 119620-79280 SPRING 2
21 2 119620-79290 SCREW 6
22 2 119620-79300 SCREW 1
23 2 119620-79310 BOLT 3
24 2 119620-79320 SCREW 2
25 2 119620-79330 BOLT 2
26 2 119620-79340 BUSH, INSULATION 1
27 2 119620-79350 NUT 2
28 2 119620-77490 COLLAR 1
29 1 26106-100452 BOLT M10X 45 PLATED 1
30 1 124732-77340 SPACER 1
31 1 129972-77341 BOLT, ADJUSTER 1
32 1 119523-77370  ADJUSTER, BELT 1
33 1 26106-080202 BOLT M 8X 20 PLATED 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : 3TNV70-PUKNE
PC NO : 0CNP5-G44300

PARTS No. INDEX

PARTS No.

105010-11490
105225-21501
105311-01090
114250-39450
118200-53010
119125-51370
119131-18320
119256-44760
119258-44740
119285-01990
119285-11990
119305-35151
119462-21591
119462-59151
119515-01200
119515-01330
119515-01720
119515-11101
119515-11110
119515-11200
119515-11240
119515-11280
119515-11310
119515-11320
119515-11330
119515-11380
119515-11740
119515-11800
119515-14400
119515-14581
119515-21650
119515-21700
119515-22080
119515-22300
119515-22500
119515-22550
119515-22900
119515-23000
119515-23601
119515-23611
119515-42020
119515-51100
119515-53001
119515-53010
119515-59540
119515-59581
119517-34800
119517-42000
119523-01610
119523-01850

Fig.

e
ORAPRPOOUIRPWORNA

NNNNNNNNNNOORMDMAMAAMAMDAMDNMDDDNWRRP WS

PARTS No.

119523-13510
119523-61200
119523-77370
119527-01640
119527-61080
119527-61440
119533-42040
119534-35090
119534-61420
119534-61430
119540-59570
119544-61700
119546-59810
119546-59820
119546-59830
119600-11460
119620-01620
119620-02020
119620-14200
119620-21941
119620-49290
119620-59700
119620-77201
119620-77380
119620-77421
119620-77440
119620-77450
119620-77461
119620-77471
119620-77480
119620-77490
119620-77710
119620-79200
119620-79210
119620-79220
119620-79230
119620-79250
119620-79260
119620-79270
119620-79280
119620-79290
119620-79300
119620-79310
119620-79320
119620-79330
119620-79340
119620-79350
119620-79360
119621-21681
119623-01250

Ref.No.

PARTS No.

119624-32040
119653-77950
119660-01911
119660-61901
119668-26000
119717-01570
119717-01750
119717-01800
119717-02411
119717-02930
119717-03031
119717-03070

119717-11131
119717-11190
119717-11260
119717-11340
119717-11350
119717-11650
119717-13110
119717-21200
119717-21650
119717-23200
119717-23910
119717-25050
119717-25101
119717-25911
119717-25930
119717-26000
119717-32050
119717-32060
119717-32080
119717-32100
119717-32110
119717-32120
119717-35140
119717-39210
119717-42320
119717-49800
119717-51030
119717-51060
119717-51070
119717-51150
119717-51190
119717-51200
119717-51300
119717-51330
119717-51420
119717-51480
119717-51490

PARTS No.

119717-51500
119717-51570
119717-51711
119717-51750
119717-51761
119717-51860
119717-61050
119717-61070
119717-61120
119717-61130
119717-61140
119717-61150
119717-61201
119717-61400
119717-61550
119717-77800
119717-77820
119740-01501
119740-42350
119751-01521
119751-01590
119751-13100
119751-42030
119751-59510
119751-59520
119761-61060
119761-61500
119802-03100
119802-03110
119802-03121
119802-03131
119802-03141
119802-32130
119810-02941
119813-59950
119853-77010
119865-42290
121250-44901
121450-42450
121520-34810
121850-51960
122710-51090
123501-79240
123900-13610
123900-13620
124060-01050
124060-21600
124066-59100
124085-02220
124160-01751

NWw-~N




MODEL : 3TNV70-PUKNE
PC NO : 0CNP5-G44300

PARTS No. INDEX

PARTS No.

124160-01751
124160-01910
124240-01883
124465-44950

124550-51350
124732-77340
124766-59050
124950-21230
129001-32320
129001-32330
129005-59830
129008-61301
129052-26060
129052-61390
129054-01640
129100-01580

129100-51560
129100-51570
129107-13540
129150-11230
129150-11750
129150-25301
129150-59120
129150-59131
129150-91400
129155-51020
129155-51140
129155-51280

129155-51400
129155-51450
129155-51521
129155-51530
129155-51540
129155-51550
129155-51580
129155-51591
129155-51600
129155-51701
129155-52051
129155-61341
129155-61450
129155-61460
129155-61480
129156-61460
129158-52101
129209-61370

PARTS No.

129209-61920
129209-61930
129209-61970
129255-61410
129350-26490
129350-49530
129486-61540
129486-61650
129508-11180
129555-44750
129900-07900
129900-32130
129901-11450
129901-53800
129901-59560
129916-49740
129972-77341
158552-61700
158552-61710
158552-61900
158600-51170
158600-51270
158600-51410
158600-51420
158600-51442
158600-51570
158600-51790
158601-61710
16807R-00020
174307-51700
178070-10401
178077-15400
178077-15410
194521-41570

719515-01560
719523-51380
719717-02901
719717-02911
719751-01500
X0280210331
X0280335350
X0280626010
X0280996180
X0281007750
X0282005991
X0283006960
X0284105040
X0284525010
X0285005750

Ref.No.

83
136
137

PARTS No.

X0285105190
X0285205030
X0286105010
X0286305010
X0286355010
X0287405140
X0534007800
X1289510130
X2284006080
X9055715000
X9490065670
X9490138090
X9490138100
X9490138110
X9490423420
X9490560750
X9490561001
X9490562360
X9490721360
X9491034320
X9491034330
X9491040990
X9491050100

PARTS No.

Fig.

Ref.No.




6,'&

YANMAR

YANMAR CO.LTD.



VANMAR PARTS CATALOG

Published 2011/4 (Apr.)

OCNP5-G44400



Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) (©) (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(3®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



CONTENTS MODEL : 3TNV76-PUKNE

PC NO : 0CNP5-G44400

Fig.No. GROUP NAME Fig.No. GROUP NAME
3TNV76-PUKNE
' 1.|CYLINDER BLOCK
2. GEAR HOUSING

.JMOUNTING FLANGE & OIL SUMP

.1 CYLINDER HEAD & BONNET
EXHAUST MANIFOLD & SILENCER
CAMSHAFT & DRIVING GEAR
CRANKSHAFT & PISTON

., HYDRAULIC PUMP

LUB. OIL SYSTEM

COOLING WATER SYSTEM
FUEL INJECTION PUMP
GOVERNOR

FUEL INJECTION VALVE
STARTING MOTOR
GENERATOR

==

OO PO N W

e o = —————— =y -

ey

i1 O1©OI

B

PN
PN

b

h
b
hZo

Y
ol

[



OCNP5-G44400 OCNP5-G44400 1 CYLINDER BLOCK

Fig.1. CYLINDER BLOCK (A=3TNV76 PUKNE o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 719717-01561  BLOCK ASSY, CYLINDER 1
4 2 124060-01050  PLUG, PT1/8 1
5 2 105311-01090  PLUG, 30 4
6 2 119623-01250  PLUG 45 1
7 2 124160-01910 PLUG, PT1/4 1
8 2 119285-01990  PLUG 25 3
9 2 119620-02020  BOLT, METAL CAP 8
12 2 119717-02411  BUSH, CAMSHAFT 1
13 2 27241-120000  PLUG, 12 1
23 2 119717-02930  BEARING, THRUST 2
26 1 119810-01200  BOLT, CYLINDER HEAD 14
27 1 119717-01330  GASKET, HEAD 1
28 1 719717-02901  BEARING ASSY, MAIN 4
31 1 719717-02911  METAL, MAIN US0.25 4 2
34 1 119810-02941  BEARING, THRUST.250S 2

L 2 T o H =4 X

SPARE PART UNDER-SIZED PART 9 —

Remarks
(1)Spare parts.

(2)Under-sized(U.S.=0.25)part.
(3)Over-sized(0.S.=0.25)part. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CNP5-G44400 OCNP5-G44400 2 = GEAR HOUSING
Fig.2. GEAR HOUSING (A)=3TNV76-PUKNE )=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 11974001501  HOUSING, GEAR 1
|l\\‘|ﬂ| 2 1 11971701570  STUD 3
3 1 119751-01590 COVER ASSY.GEAR CASE 1
4 2 71975101500  COVER ASSY,GEAR CASE 1
5 3 11975101521  COVER, GEAR CASE 1
6 4 23876030000 PLUG PT3/8,SCREW 2
7 3 110717-01800  SEAL, OIL 1
8 3 24101062024  BALL BEARING 1
9 2 110717-32100  COVER ASSY, PUMP 1
10 3 110717-32080  COVER, PUMP 1
11 3 120900-32130  VALVE, RELIEF 1
12 3 120001-32320  SPRING 1
13 3 129001-32330  PLUG 1
14 2 110717-32110 ROTOR, INNER 1
15 2 119717-32120 ROTOR, OUTER 1
16 2 119802-32130  SCREW, M6X16 8
17 1 11971701750 COVER, PUMP 1
18 1 119660-01911  PIPE, KNOCK 4
10 1 11962432040 O-RING P 12.0 1
20 1 119717-32050  O-RING, P17.0 3
21 1 12185051960  O-RING, F..PUMP 1
22 1 26106060122 BOLT M 6X 12 PLATED 1
23 1 26106060162 BOLT M 6X 16 PLATED 4
24 1  26106-060402  BOLT M 6X 40 PLATED 4
25 1 26106:060402 BOLT M 6X 40 PLATED 2
26 1 26106-060602 BOLT M 6X 60 PLATED 7
27 1  26106-060652  BOLT M 6X 65 PLATED 2
28 1 26306-080002 NUT, M8 3
20 1 12416001751 COVER, FILLER 1
30 1  24311-000320  O-RING 1A P-32.0 1
31 1 12015091400  GEAR, UNIT 1
33 2 24341-000240  O-RING 1A S-24.0 1
34 1 26106-060162 BOLT M 6X 16 PLATED 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



O0CNP5-G44400 OCNP5-G44400 3 MOUNTING FLANGE & OIL SUMP
Fig.3. MOUNTING FLANGE & OIL SUMP (A)=STNV7E-PUKNE o=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 129100-01580 PIN, PARALLEL 2
2 1 119523-01610 FLANGE, MOUNTING 1
3 1 26206-100202 BOLT M10X20 7
4 1 26206-100252 BOLT M10X25 3
5 1 119620-01620 PARALLEL PIN, M6X10 2
6 1 119527-01640 CASE ASSY, OIL SEAL 1
8 2 124085-02220 SEAL, OIL 1
9 1 26106-060222 BOLT M 6X 22 PLATED 10
10 1 119717-01720 SPACER, OIL SUMP 1
11 1 119751-01740 SUMP CMP, LUB.OIL 1
12 2 129054-01640 PLUG, DRAIN 1
14 2 22190-120002 SEAL WASHER 12 1
4 15 1 26106-080122 BOLT M 8X 12 PLATED 1
16 1 26106-080302 BOLT M 8X 30 PLATED 1
17 1 26106-080452 BOLT M 8X 45 PLATED 11
18 1 26106-080502 BOLT M 8X 50 PLATED 3

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44400 OCNP5-G44400 4, CYLINDER HEAD & BONNET

Fig.4. CYLINDER HEAD & BONNET (=0TNVTE PUKNE o
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
53 1 1 129901-11450 PROTECTOR, NOZZLE 3
2 1 119600-11460  GASKET, NOZZLE 6
3 1 105010-11490  CAP, VALVE 6
4 1 119717-11740  HEAD ASSY, CYLINDER 1
11 2 119285-11990  PLUG 35 2
12 2 23876-005000 PLUG, PT1/16 1
13 2 119717-11101  VALVE, INTAKE 3
14 2 119717-11110  VALVE, EXHAUST 3
15 2 119717-11131  SPRING, VALVE 6
16 2 129508-11180  RETAINER, SPRING 6
17 2 119717-11190 COTTER 12
18 2 119717-11340  SEAL, VALVE STEM 3
19 2 119717-11350  SEAL, VALVE STEM 3
20 1 22351-060012  SPRING PIN 6X12 2
21 1 119717-11200  SUPPORT ASSY, ARM 1
22 2 119717-11240  SHAFT ASSY, ROCKER 1
25 2 119717-11260  SUPPORT, ROCKER ARM 3
26 2 119620-11280  SPRING, SHAFT 2
27 2 119717-11650 ARM ASSY, ROCKER 6
28 3 129150-11230  SCREW, VALVE ADJUST 6
30 3 129150-11750  NUT, M8 6
31 2 22242-000120 CIRCLIP 12 2
32 2 26979-050162 SCREW M 5X16 1
33 1 26106-080402  BOLT M 8X 40 PLATED 3
34 1  124160-01751 COVER, FILLER 1
35 1 119717-11381  BONNET ASSY, HEAD 1
36 2 119717-03031  PLATE, BAFFLE 1
37 3  119717-03070  BAFFLE, BREATHER 1
38 2 119717-03070  BAFFLE, BREATHER 2
39 2 119802-03100  DIAPHRAGM ASSY 1
40 3 119802-03110 PLATE, CENTER 1
41 3 119802-03121  COVER, DIAPHRAGM 1
@ 42 3 119802-03131  DIAPHRAGM 1
43 3 119802-03141  SPRING, DIAPHRAGM 1
45 2 119718-11310  GASKET, BONNET 1
N 46 2 119717-11320  COVER, BONNET 1
5 6‘? 47 2 119717-11331  GASKET, BONNET COVER 1
48 2 22857-500100  SCREW, M5X10 4
55 49 2 22857-500100 SCREW, M5X10 4
5 50 2 22857-500160 SCREW 5X16 2
— 4 51 1 24311-000320  O-RING 1A P-32.0 1
R 52 1 26106-060202  BOLT M 6X 20 PLATED 3
SPAR?;AE,{'T 53 1 26106-060752 BOLT M 6X 75 PLATED 6
54 1 129900-07900  LIFTER, ENGINE 1
58 4@ 5 55 1  26106-080162  BOLT M 8X 16 PLATED 2
& 8 56 1 119717-77800  PLUG, GLOW 3
57 1 119717-77820 CONNECTOR, GLOW PLUG 1
58 1 119717-11800  GUIDE, VALVE 6
Remarks Yes No Yes No
(1)Spare parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44400 OCNP5-G44400 5 EXHAUST MANIFOLD & SILENCER

Fig.5. EXHAUST MANIFOLD & SILENCER E‘B\;?TNWG'PUKNE gj
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 119751-13100  MANIFOLD ASSY, EXH 1
3 2 22351-040012  SPRING PIN 4X12 1
4 1 119717-13110  GASKET, MANIFOLD 1
5 1 123900-13610  STUD, M8X80 2
6 1 123900-13620  BOLT, M8X70 4
7 1 26306-080002  NUT, M8 2
8 1 119751-13500  SILENCER 1
9 1 129107-13540  GASKET, SILENCER 1
10 1 119131-18320  STUD, M8X22 1
11 1  26106-080352 BOLT M 8X 35 PLATED 1
12 1 26306-080002  NUT, M8 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44400 OCNP5-G44400 6, CAMSHAFT & DRIVING GEAR

Fig.6. CAMSHAFT & DRIVING GEAR (T TeRONE o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B € ©O E ¢
1 1 119620-14200 TAPPET 6
2 1 119717-14400 ROD, PUSH 6
3 1 119717-14581 CAMSHAFT ASSY 1
8 1 26106-060122 BOLT M 6X 12 PLATED 2
9 1 119717-25050 SHAFT, IDLE 1
10 1 119717-25101 GEAR ASSY, IDLE 1
13 1 26106-060352 BOLT M 6X 35 PLATED 3
14 1  129150-25301 BOLT, PUMP 4
15 1  119717-25930 GEAR, PUMP 1
16 1 119717-25911 BUSH, IDLE GEAR 1
Remarks Yes No Yes No
(1)Spare parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44400 0CNP5-G44400 7 = CRANKSHAFT & PISTON
Fig.7. CRANKSHAFT & PISTON (A)=3TNV76-PUKNE ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 119717-21700  CRANKSHAFT ASSY 1
Q 2 2 129100-01580  PIN, PARALLEL 1
e 4 2 119717-21200  GEAR, CRANKSHAFT 1
@_ " 5 2 22512-040120  KEY, 4X12 1
7 1  105225-21501  BOLT, FLYWHEEL 5
5 8 1 119462-21591  FLYWHEEL ASSY 1
@2 9 2 124950-21230  BUSH, FLYWHEEL 1
11 2 124060-21600 GEAR, RING 1
12 1 119717-21650  V-PULLEY, CRANKSHAFT 1
13 1 119621-21681  BOLT M12X1.25 FLANGE 1
P 14 1 119620-21941  WASHER 1
SPARE PART 15 1 119717-22080  PISTON W/RING 3
17 2 119717-22500  RING SET, PISTON 3
@ 29 21 1 119717-22300  PIN, PISTON 3
22 1 22252-000220 CIRCLIP 22 6
23 1 119717-23000 ROD ASSY, CONNECTING 3
26 2 119717-23200  BOLT, CONNECTING ROD 6
27 2 119717-23601  METAL ASSY,CRANK PIN 3
29 1 119717-23910  METAL, PISTON PIN 3 1
30 1 119717-23611  METAL, CRANK PIN .25 3 2
32 1 119717-22090  PISTON W/RING .250S 3 3
; 34 2 119717-22550  RING SET, PISTON .25 3 3
13
Remarks

(1)Spare parts.

(2)Under-sized(U.S.=0.25)part.
(3)Over-sized(0.S.=0.25)part. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




OCNP5-G44400 0CNP5-G44400 8 HYDRAULIC PUMP
Fig.8. HYDRAULIC PUMP (A)=3TNV76-PUKNE )=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 119717-26000 GEAR ASSY, PUMP 1
3 2 129350-26490 BALL BEARING 1
4 2 24104-060054 BALL BEARING 1
5 1 16807R-00020 HO-P(GPW1-C-4CV 1
14 2 178070-10401 SEAL RING 1
16 2 194521-41570 PIN 11X7 2
18 2 22252-000320 CIRCLIP 32 1
19 2 24421-153207 SEAL TC15 32 07, OIL 1
20 2 26016-080352 BOLT M 8X 35 6
21 1 124240-01883 GASKET, PUMP 2
22 1 119668-26000 PUMP ASSY,LUB.OIL 1
32 2 178077-15400 SEAL RING 1
33 2 178077-15410 BACKUP RING 1
34 2 194521-41570 PIN 11X7 2
36 2 22252-000320 CIRCLIP 32 1
37 2 24421-153207 SEAL TC15 32 07, OIL 1
38 2 26016-080352 BOLT M 8X 35 4
39 1 129052-26060 BOLT, M8X138 2
40 1 26106-080202 BOLT M 8X 20 PLATED 2
41 1 26106-080852 BOLT M 8X 85 PLATED 1
42 1 26306-080002 NUT, M8 3

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44400 OCNP5-G44400 9 | UB. OIL SYSTEM

Fig.9. LUB. OIL SYSTEM (aTVTPUKNE o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 119734-34800 DIPSTICK, LUB.OIL 1
2 1 121520-34810 GUIDE, DIPSTICK 1
3 1 119717-35140 BOLT 1
5 1 119717-32060 O-RING, P15.0 1
6 1 119734-35080 PIPE ASSY, OIL INLET 1
10 1 26106-060102 BOLT 6X 10 PLATED 2
11 1  114250-39450 SWITCH, OIL PRESSURE 1
12 1 119717-39210 PIPE, LUB.OIL 1
13 1  129005-59830 BOLT ASSY, JOINT 2
14 2 22190-080002 SEAL WASHER 8S 2
15 2 23857-030000 JOINT BOLT 3 2
16 1 22190-080002 SEAL WASHER 8S 2
17 1  119305-35151 FILTER ASSY, LUB.OIL 1
Remarks Yes No Yes No
(1)Spare parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44400 0CNP5-G44400 10. COOLING WATER SYSTEM

Fig.10. COOLING WATER SYSTEM (A=3TNV76 PUKNE o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 119717-42020  GASKET, WATER PUMP 1
2 1 119751-42050  PUMP ASSY, WATER 1
4 2 119751-42030  GASKET 1
5 2 119751-42040 COVER 1
10 2 119717-42320  O-RING, P26 1
11 2  129555-44750  STUD 1
12 2 129916-49740  PLUG, RO3 1
13 2 26216-080202 STUD M 8X 20 PLATED 1
14 2  26577-060122  SCREW, M6X12 5
15 2 27241-250000 PLUG 25 1
16 1 23414-080000 GASKET 8, ROUND 1
17 1 26106-080122  BOLT M 8X 12 PLATED 1
18 1  26106-080502 BOLT M 8X 50 PLATED 3
19 1 119717-42350  V-PULLEY, WATER PUMP 1
20 1 119831-42290  V-BELT A37.5 1

20-1 1 25152-003700  V-BELT 1 N

(A=EXXXXX)

21 1 119626-44741  FAN, COOLING 1
22 1 171353-44760  SPACER, FAN 1
23 1  26106-060352 BOLT M 6X 35 PLATED 4
24 1 129350-49530  COVER, THERMOSTAT 1
25 1 119717-49800 THERMOSTAT 1
26 1 26306-080002  NUT, M8 2
27 1 119620-49290  COCK ASSY 1
31 1 121450-42450  PLUG M16 1
32 1 121250-44901  SWITCH, THERMO. 1
33 1 124465-44950  GASKET, 16 1
34 1 124465-44950  GASKET, 16 1

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44400 OCNP5-G44400 11 FUEL INJECTION PUMP

Fig.11. FUEL INJECTION PUMP (=TNVTO-PUKNE o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)

1 1 719751-51430 PUMP ASSY, INJECTION 1
4 2 129155-51020  STUD, FEED PUMP 2
5 2 119717-51030 CAMSHAFT 1
6 2 119717-51060 SUPPORT, CAMSHAFT 1
7 2 119717-51070 KEY, PARALLEL 1
8 2 122710-51090 KEY, WOODRUFF 1
9 2 119740-51100 PLUNGER W/BARREL 3
12 2 129155-51140 PIN, BARREL LOCKING 3
13 2 119717-51150 FLANGE 1
14 2 158600-51170 RETAINER, SPRING 3
15 2 119717-51190  SPRING, PLUNGER 3
16 2 119717-51200 TAPPET ASSY 3
20 3 129155-51600  SHIM SET, ADJUSTING 3
40 2 158600-51270  STOPPER, TAPPET 3
41 2 129155-51280  O-RING, S6 3
42 2 129155-51280  O-RING, S6 1
43 2 119717-51300 VALVE ASSY, DELIVERY 3
46 2 119717-51330  SPRING, DELIVERY 3
47 2 124550-51350 GASKET, DELIVERY 3
48 2 119125-51370 RETAINER 3
49 2 129155-51400 DEFLECTOR 1
50 2 158600-51410 PLUG, DEFLECTOR 1
51 2 119717-51420  O-RING 1
52 2 158600-51420 PLUG, DEFLECTOR 1
53 2 158600-51442  VALVE ASSY, DELIVERY 3
59 2 129155-51450  SHIM SET, ADJUSTING 1
64 2 119717-51500 RACK, CONTROL 1
65 2 129155-51521 BUSH, RACK 1
66 2 129155-51530 SPACER, SPRING 1
67 2 129155-51540  CIRCLIP 1
68 2 129155-51550 PINION, CONTROL B 3
69 2 129100-51560 PINION 3
70 2 119717-51570 RETAINER, SPRING 3
71 2 129100-51570  SCREW, PINION 3
72 2 158600-51570 PLUG 1
73 2 129155-51580  O-RING 1
74 2 129155-51591 SPRING, RACK 1
75 2 129155-51701 COVER, BODY LOWER 1
76 2 119717-51711 GASKET, LOWER COVER 1
77 2 119717-51750 COVER, BODY SIDE 1
78 2 119717-51761 GASKET, SIDE COVER 1
79 2 158600-51790  STOOPER, RACK 1
80 2 119717-51860 NUT,M6 2
81 2 22190-160002  WASHER, 16 1
82 2 22217-120000  SPRING WASHER 12 1
83 2 22351-050010 SPRING PIN 5X10 2
84 2 24101-060034 BALL BEARING 1
85 2 24101-063034 BALL BEARING 1
86 2 24316-000150 O-RING 4D P15 3

Remarks 87 2 26022-050122 SCREW M 5X 12 8

(1)Governor(Fig.12)is incorporated in 88 2 26022-060162 SCREW M 6X 16 4

this Fuel Injection Pump (Ref.1). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44400 OCNP5-G44400 11 FUEL INJECTION PUMP
Fig.11. FUEL INJECTION PUMP (A)=3TNV76-PUKNE ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

89 2 26106-050102 BOLT M 5X 10 PLATED 3
90 2 26716-120002 NUT 12 1
91 2 119717-51480  COLLAR. FIC FIX 1
92 2 119717-51490 BOLT 1
95 2 129155-52051 GASKET 1
96 2 129158-52101 PUMP ASSY, FUEL FEED 1
Remarks
(1)Governor(Fig.12)is incorporated in
this Fuel Injection Pump (Ref.1). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44400 O0CNP5-G44400 12  GOVERNOR
Fig.12. GOVERNOR (A)=3TNV76-PUKNE ©=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

2 2 119717-61050  GASKET, CASE 1
3 2 119761-61060 COVER, GOVERNOR CASE 1
4 2 119717-61070  GASKET, COVER 1
5 2 119717-61201  WEIGHT ASSY,GOVERNOR 1
9 2 119751-61200  CASE ASSY, GOVERNOR 1
10 3 129155-51280  O-RING, S6 1
12 3 119717-61120  LINK,CLASIFIEDMARK:3 1 1
13 3 119717-61130  LINK,CLASIFIEDMARK98 1 1
14 3 119717-61140  LINK,CLASIFIEDMARKS8 1 1
15 3  119717-61150  LINK,CLASIFIEDMARKO3 1 1
16 3 129209-61370  NUT M6 1
17 3 129052-61390  SHAFT,GOVERNOR LEVER 1
18 3 119717-61400  SHAFT ASSY, CONTROL 1
25 3 129255-61410  NUT 1
26 3  119534-61420  SPRING, LEVER 1
27 3 119534-61430  RETAINER 1
28 3 119527-61440  LEVER ASSY,REGULATOR 1
31 3 129155-61450  BOLT, LIMITER 1
32 3 129156-61460  SHIM, T=0.6 1
33 3 129155-61480  SPACER ASSY 1
39 3 119761-61500  LEVER ASSY, GOVERNOR 1
40 4 174307-51700  SHIM SET, ADJUSTING 2
58 4 129486-61540  SPRING, SET 1
68 3 129100-61650  SPRING, FUEL CONTROL 1
#AHY—Y 69 3 158552-61700  SHIM SET, LEVER 1
CLASSIFIED HARK 73 3 158552-61710  SHIM, T=1.0 1
74 3 119660-61901  RETAINER, SHAFT 1
75 3 22272-000030 CIRCLIP E- 3 1
76 3 24341-000070  O-RING, 1A S-7.0 1
77 3 26106-060102  BOLT 6X 10 PLATED 1
78 3 26106-060102  BOLT 6X 10 PLATED 1
79 2 129008-61301  NUT, GOVERNOR WEIGHT 1
80 2 129155-61341  SLEEVE(L=25.5 1
81 2 129155-61460  BOLT, IDLE 1
82 2 158552-61900 O-RING 1
83 2 129209-61920  NUT 1
84 2 22190-100002  WASHER, 10 1
85 2 22190-120002  SEAL WASHER 12 2
) 86 2 22372-040000  SNAP PIN 4 1
Fig. 1 87 2 23887-100002  PLUG 10 1
88 2 26106-060102  BOLT 6X 10 PLATED 4
89 2  26106-060142  BOLT M 6X 14 PLATED 2
90 2 26106-060202 BOLT M 6X 20 PLATED 4
91 2 26106-060452  BOLT M 6X 45 PLATED 3
92 2 26756-060002 LOCK NUT 6 1
93 2 119527-61080  SUPPORT, WIRE 1
94 2 119515-61550  ANGLEICH ASSY 1
BTehTsafri';Sure (Governon)is incorporated 127 2 158601-61710  LIMITER ASSY, FUEL 1
in the Fuel Injection Pump (Fig.11). 135 2 171353-61710  SPRING, GOVERNOR 1
(1)Selective parts; certain the 136 2 129209-61930  CAP NUT 1
classification mark, then place 137 2 129209-61970 PLATE 1
your order (ref. to illustration). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44400 O0CNP5-G44400 12  GOVERNOR

Fig.12. GOVERNOR (A)=3TNV76-PUKNE ©)=
AZ. (B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |

B © ©® B &

138 2 119653-77950 SOLENOID, STOP
139 2 23414-120016 GASKET 12
140 2  26106-060102 BOLT 6X 10 PLATED

I~
N PR
=

BHv—
CLASSIFIED MARK

Fig. 11

Remarks

*This figure(Governor)is incorporated
in the Fuel Injection Pump (Fig.11).
(1)Selective parts; certain the
classification mark, then place

your order (ref. to illustration). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




OCNP5-G44400 0CNP5-G44400 13 FUEL INJECTION VALVE

Fig.13. FUEL INJECTION VALVE (aTVTPUKNE o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)

1 1 119717-53001 VALVE ASSY,INJECTION 3

2 2 118200-53010 HOLDER, NOZZLE 3

3 2 119717-53010 VALVE ASSY,INJECTION 3

4 2 129901-53800 SHIM SET, ADJUSTING 3

15 1  129150-59120 RETAINER, PIPE 1

18 2 129150-59131 BOLT M4X14,HEX.SCKT. 2

20 1 119717-59810 PIPE ASSY, INJECTION 1

24 1 119717-59820 PIPE ASSY, INJECTION 1

28 1 119717-59830 PIPE ASSY, INJECTION 1

32 1  119462-59151 JOINT ASSY, PIPE 1

33 1 119751-59510 PIPE ASSY, FUEL OIL 1

34 2 124766-59050 CLAMP 12 2

35 2 119751-59520 PIPE, FUEL OIL 1

36 1 22190-120002 SEAL WASHER 12 1

37 1 119717-59510 PIPE ASSY, RETURN 1

43 1 129901-59560 GASKET, RETURN 3

44 1  119540-59570 PIPE, FUEL RETURN 1

45 2 124066-59100 CLIP, HOSE 2

47 1  119515-59581 JOINT, OVER FLOW 1

48 1  119620-59700 NUT, NOZZLE RETURN 3

49 1 119813-59950 VALVE ASSY, CHECK 1

55 1 22190-120002 SEAL WASHER 12 2
_f/

N N
%
49 55 47 55
Remarks ’ Yes . No . Yes . No . N . . A
(1)Spare parts. N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44400 OCNP5-G44400 14 STARTING MOTOR

Fig.14. STARTING MOTOR (A=3TNV76 PUKNE o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 119853-77010  STARTER, P1.1 1
2 2 X0281007750  YOKE ASSY 1
3 3 X0280996180  STARTERKIT 2
4 2 X0285105190  HOLDER ASSY 1
5 3 X0285205030  SPRING 4
6 2  X0282005991  ARMATURE ASSY 1
7 2 X0283006960  CLUTCH ASSY, SUB 1
8 2 X2284006080  HOUSING ASSY 1
9 3 X9491050100  NEEDLE BEARING 1
10 2 X0285005750  FRAME ASSY 1
11 3 X9491040990  BEARING 1
12 3 X0280626010  COVER 1
13 2 X0284105040  BEARING ASSY, SUB 1
14 3 X9491034330  BEARING 1
15 2 X0286105010  SHAFT ASSY, SUB 1
16 3 X9491034320  BEARING 1
17 2 X0286305010  GEAR 3
18 2 X0286355010  GEAR 1
19 2 X0287405140  LEVER 1
20 2 X0534007800  SWITCH ASSY 1
21 2 X9055715000  RING 1
22 2 X9490721360  RING 1
23 2 X0280210331  NUT 1
24 2 X9490138110  WASHER 1
25 2 X9490138090  WASHER 1
26 2 X9490138100  WASHER 1
27 2 X0284525010  PLATE 1
28 2 X9490562360  NUT 1
29 2 X9490560750  NUT 2
30 2 X9490423420  BOLT, THROUGH 2
33 2 X9490065670  SCREW, M4X6 2
34 2 X0280335350  COVER, TERMINAL 1
35 2 X1289510130  NUT 1
36 1 26106-100402  BOLT M10X 40 PLATED 2

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44400 OCNP5-G44400 15 GENERATOR
Fig.15. GENERATOR (A)=3TNV76-PUKNE (0)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 119620-77201  GENERATOR, 40A 1
31 2 2 X9490561001  NUT 1
32 3 2 119620-77380 ROTOR ASSY 1
4 3 123501-79240  BEARING, BALL 1
5 3 119620-79250 COVER, BEARING 1
6 2 119620-79360 WASHER, THRUST 1
7 2 119620-77421  FLAME ASSY, DRIVE 1
8 3 119620-79200  BALL BEARING 1
9 3 110620-79210  PLATE, RETAINER 1
10 3 119620-79220  SCREW 4
11 3 110620-79230  STUD 2
12 2 110620-77440  FLAME ASSY, REAR 1
13 2 119620-77450  COVER, REAR END 1
14 2 110620-77461  PULLEY 1
15 2 110620-77471  NUT 1
16 2 119620-77710  REGULATOR ASSY 1
17 2 119620-79260 HOLDER 1
18 2 119620-79270  HOLDER, BRUSH 1
19 3 119620-77480  BRUSH ASSY 2
20 3 119620-79280  SPRING 2
21 2 119620-79290  SCREW 6
22 2 119620-79300  SCREW 1
23 2 119620-79310  BOLT 3
24 2 119620-79320 SCREW 2
25 2 119620-79330  BOLT 2
26 2 119620-79340  BUSH, INSULATION 1
27 2 119620-79350  NUT 2
28 2 119620-77490  COLLAR 1
29 1 26106-100452  BOLT M10X 45 PLATED 1
30 1 12473277340  SPACER 1
31 1 129972-77341  BOLT, ADJUSTER 1
32 1 119751-77350  ADJUSTER, BELT 1
33 1 26106-080202  BOLT M 8X 20 PLATED 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : 3TNV76-PUKNE
PC NO : 0CNP5-G44400

PARTS No. INDEX

PARTS No.

105010-11490
105225-21501
105311-01090
114250-39450
118200-53010
119125-51370
119131-18320
119285-01990
119285-11990
119305-35151
119462-21591
119462-59151
119515-59581
119515-61550
119523-01610
119527-01640
119527-61080
119527-61440
119534-61420
119534-61430
119540-59570
119600-11460
119620-01620
119620-02020
119620-11280
119620-14200
119620-21941
119620-49290
119620-59700
119620-77201
119620-77380
119620-77421
119620-77440
119620-77450
119620-77461
119620-77471
119620-77480
119620-77490
119620-77710
119620-79200
119620-79210
119620-79220
119620-79230
119620-79250
119620-79260
119620-79270
119620-79280
119620-79290
119620-79300
119620-79310

Fig.

el
NOBMRUPRPWORNA

R
wWwWN WwW

Ref.No.

PARTS No.

119620-79320
119620-79330
119620-79340
119620-79350
119620-79360
119621-21681
119623-01250
119624-32040
119626-44741
119653-77950
119660-01911
119660-61901
119668-26000
119717-01330
119717-01570
119717-01720
119717-01750
119717-01800
119717-02411
119717-02930
119717-03031
119717-03070

119717-11101
119717-11110
119717-11131
119717-11190
119717-11200
119717-11240
119717-11260
119717-11320
119717-11331
119717-11340
119717-11350
119717-11381
119717-11650
119717-11740
119717-11800
119717-13110
119717-14400
119717-14581
119717-21200
119717-21650
119717-21700
119717-22080
119717-22090
119717-22300
119717-22500
119717-22550
119717-23000

NNNNNNNNNOOUARNMDMADNDANDNDNDNDNDNADNDNADN DNRARPRPNNWNRF®

PARTS No.

119717-23200
119717-23601
119717-23611
119717-23910
119717-25050
119717-25101
119717-25911
119717-25930
119717-26000
119717-32050
119717-32060
119717-32080
119717-32100
119717-32110
119717-32120
119717-35140
119717-39210
119717-42020
119717-42320
119717-42350
119717-49800
119717-51030
119717-51060
119717-51070
119717-51150
119717-51190
119717-51200
119717-51300
119717-51330
119717-51420
119717-51480
119717-51490
119717-51500
119717-51570
119717-51711
119717-51750
119717-51761
119717-51860
119717-53001
119717-53010
119717-59510
119717-59810
119717-59820
119717-59830
119717-61050
119717-61070
119717-61120
119717-61130
119717-61140
119717-61150

F

OQONNNNONOOODOOOOONNNN

g.

PARTS No.

119717-61201
119717-61400
119717-77800
119717-77820
119718-11310
119734-34800
119734-35080
119740-01501
119740-51100
119751-01521
119751-01590
119751-01740
119751-13100
119751-13500
119751-42030
119751-42040
119751-42050
119751-59510
119751-59520
119751-61200
119751-77350
119761-61060
119761-61500
119802-03100
119802-03110
119802-03121
119802-03131
119802-03141
119802-32130
119810-01200
119810-02941
119813-59950
119831-42290
119853-77010
121250-44901
121450-42450
121520-34810
121850-51960
122710-51090
123501-79240
123900-13610
123900-13620
124060-01050
124060-21600
124066-59100
124085-02220
124160-01751

124160-01910
124240-01883

Fig.

e
ABDNN

H
GQUWNNEFENOODN

O, BANWWN

[EnY
NORRORPWOOROPR

w w w
WNO©OoTw




MODEL : 3TNV76-PUKNE
PC NO : 0CNP5-G44400

PARTS No. INDEX

PARTS No.
124465-44950

124550-51350
124732-77340
124766-59050
124950-21230
129001-32320
129001-32330
129005-59830
129008-61301
129052-26060
129052-61390
129054-01640
129100-01580

129100-51560
129100-51570
129100-61650
129107-13540
129150-11230
129150-11750
129150-25301
129150-59120
129150-59131
129150-91400
129155-51020
129155-51140
129155-51280

129155-51400
129155-51450
129155-51521
129155-51530
129155-51540
129155-51550
129155-51580
129155-51591
129155-51600
129155-51701
129155-52051
129155-61341
129155-61450
129155-61460
129155-61480
129156-61460
129158-52101
129209-61370
129209-61920
129209-61930

PARTS No.

129209-61970
129255-61410
129350-26490
129350-49530
129486-61540
129508-11180
129555-44750
129900-07900
129900-32130
129901-11450
129901-53800
129901-59560
129916-49740
129972-77341
158552-61700
158552-61710
158552-61900
158600-51170
158600-51270
158600-51410
158600-51420
158600-51442
158600-51570
158600-51790
158601-61710
16807R-00020
171353-44760
171353-61710
174307-51700
178070-10401
178077-15400
178077-15410
194521-41570

719717-01561
719717-02901
719717-02911
719751-01500
719751-51430
X0280210331
X0280335350
X0280626010
X0280996180
X0281007750
X0282005991
X0283006960
X0284105040
X0284525010
X0285005750
X0285105190

Fig.

12
12

8
10
12

4
10

4
2
4

13

13

10

15

12

12

12

11

11

11

11

11

11

11

12
8

10

12

12
8
8
8
8

1

1

1

2
11
14
14
14
14
14
14
14
14
14
14
14

Ref.No.

PARTS No.

X0285205030
X0286105010
X0286305010
X0286355010
X0287405140
X0534007800
X1289510130
X2284006080
X9055715000
X9490065670
X9490138090
X9490138100
X9490138110
X9490423420
X9490560750
X9490561001
X9490562360
X9490721360
X9491034320
X9491034330
X9491040990
X9491050100

PARTS No.

Fig.

Ref.No.




6,'&

YANMAR

YANMAR CO.LTD.



Fig.No. GROUP NAME
ENGINE CONTROL SECTION
' LIAIR CLEANER
::Z:IENGINE ACCESSORIES

3. ENGINE ACCESSORIES
:ri-:ACCEL LEVER

:_é" FOOT ACCELERATOR
6.1 FUEL TANK

7 \FUEL PIPE

) FUEL PIPE(FLOOR

FRONT AXLE SECTION
! 9 FRONT BRACKET

! 10 FRONT BRACKET

1..CENTER PIN
FRONT HITCH

12.
3.'TIE ROD

[EnY

:1__: DRIVE PINION

=: DIFFERENTIAL GEAR

__:PROPELLER SHAFT

__: PROPELLER SHAFT

=: FRONT SHAFT(1

X FRONT AXLE CASE

FRONT GEAR CASE
FRONT SHAFT(2
INPUT SHAFT

. FRONT SPINDLE

1 SHAFT COVER

1 SHAFT COVER

. FRONT WHEEL TIRE

.. FRONT WHEEL TIRE

-
6
17
!

19
20

CONTENTS

Fig No. GROUP NAME

-

! 28 tFRONT WHEEL TIRE

1 29 FRONT WHEEL TIRE

! 30 \HUB BOLT

|——-

! 31 VSTEERING WHEEL

TRANSMISSION SECTION

'36 ,CLUTCH HOUSING

'37 DOCKING BOLT

I38 CLUTCH DISC

! 39 \PRESSURE PLATE

! 40 CLUTCH SHAFT

==

'41.]CLUTCH RELEASE
. CLUTCH PEDAL
TRANSMISSION CASE
. CENTER PLATE
., OIL GAUGE
., OIL STRAINER
4INPUT SHAFT
. MAIN SHAFT
. COUNTER SHAFT
PTO DRIVE SHAFT
2 PTO SHAFT
PTO SHAFT COVER
MAIN CHANGE SHIFT
.MAIN CHANGE LEVER
MAIN CHANGE LEVER(FLOOR

NN

'II\)III—‘"O'ILO'IOO'I\I"CD"O'I'I-P"OO'II\)"

]
I|__n__'|__l|__||__||__l|__l|__||__'|__l|_

et 1 [ ]

Yot
'U‘Ill-b'loo
__ll__ll__

MODEL : GK160/GK200
PC NO : 0CNP5-G44200



Fig No. GROUP NAME

! 56 SUB CHANGE SHIFT

: 57.,SUB CHANGE LEVER

' 58.,PTO SHIFT
59.'PTO LEVER
" FRONT DRIVE CASE
FRONT DRIVE
FRONT SIFT

. FRONT SIFT LEVER

fé,'uu_o'.,']u'c"'].'(;" o
TWINIR IO

REAR AXLE SECTION

! 64 'RING GEAR

' 65 ,DIFFERENTIAL GEAR

! 66 DIFFERENTIAL CARRIER

..DIFFERENTIAL LOCK ACCESSORIES
.,FINAL PINION
FINAL GEAR
. REAR AXLE SHAFT
.. REAR WHEEL TIRE
. REAR WHEEL TIRE
. REAR WHEEL TIRE
. REAR WHEEL TIRE
HUB BOLT
DISC BRAKE
..BRAKE PEDAL
. PARKING BRAKE
.,PARKING BRAKE(FLOOR
PARKING BRAKE(T/M

CONTENTS

Fig.No. GROUP NAME
HYDRAULIC CONTROL SECTION

-—

! 83 'HYDRAULIC CYLINDER CASE

__ - __‘

' 84.'HYDRAULIC SIDE COVER
ELECTRICAL PARTS SECTION
; 85.!PISTON

6. LIFT CRANK

.JCONTROL VALVE

.. RELIEF VALVE

. STOP VALVE

4 SAFETY VALVE

. HYDRAULIC CONTROL

..HYDRAULIC CONTROL
HYDRAULIC PIPE

. HYDRAULIC PIPE

IRE HARNESS

IRE HARNESS

4. BATTERY

L SWITCH

SWITCH

. SIDE LAMP

01..REFLECTOR

1 102 \LICENSE

R

' 103 \METER

e

' 104 ‘HORN

[ ——

'U1|'-I>I'00|'I\)||I—\|'OIILO“OOI'\I

||__.|__||__||__..I__||__||__;|__||__a|__||__||_

' olto'"o'"olrto"orto"xo!

SW
JW

n
[N NN Nl IENE e N,

I

©

|_______________,_________.______.____________

FITTINGS SECTION

! 105 BONNET

! 106 'DASH BOARD
! 107 DASH BOARD(FLOOR

MODEL : GK160/GK200
PC NO : 0CNP5-G44200



Fig No. GROUP NAME

1108.: FENDER

' 109 STEP

' 110 ' FLOOR FRAME

111 FLOOR FRAME(FLOOR

1 SEAT STAY
I BACK MIRROR

' LABEL(FLOOR
.1 LABEL(MODEL
18.L LABEL(MODEL

! 119 : LABEL(SAFETY
it
! 120 1 LABEL(SAFETY(FLOOR

I—\|'I—\||I—\||I—\||I—\I|H|II—\||
|||—\|||—\||H|II—‘

- = = e . - e = = = -

HITCH SECTION

I121 'PTO GUARD

'122 13-POINT HITCH

' 123 REAR HITCH

! 124 DRAWBAR HITCH

SAFETY FRAME SECTION

r=--

1125 \ROPS

___J

1126 ' FLOOR MOUNTING

ACCESSORIES SECTION

'127 MANUAL

OPTIONAL SECTION

'128 OPTION

CONTENTS

Fig.No. GROUP NAME

MODEL : GK160/GK200
PC NO : 0CNP5-G44200



OCNP5-G44200 OCNP5-G44200 1 AIR CLEANER

i (A)=GK160 D)=
Fig.1. AIR CLEANER (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

© ® E ©

119523-12520 CLEANER ASSY, AIR
129418-12530 LABEL, MARK
119808-12540  VALVE, UNLOADER

119655-12560 ELEMENT
105027-12570 COVER, AIR CREANER
105027-12580 RING

o bh|lwNE
NNNNN R
I~
PR Rk R[>
=
o~
PR Rk R
=

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 2 ENGINE ACCESSORIES

1 A)=GK160 D)=

Fig.2. ENGINE ACCESSORIES (=cr1eo o

©= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B () O () ¢

1 1 1A7870-00600 RADIATOR ASSY 1
2 2 119853-44570  PACKING 2
3 2 129107-44590  CAP, RADIATOR D46 1
4 2 121250-49160  PIPE, WATER DRAIN 1
5 1 1A7870-00620 GASKET, RADIATOR 2
6 1 198162-00720  PIPE L 66,COOL.WATER 1
7 1 1A7500-00811 STAY L CMP 1
8 1 1A7500-00821 STAY R CMP 1
9 1 1A7870-01410 HOSE, COOLING WATER 1
10 1 198200-01440  SEAL,RADIATOR 2
11 1 1A7870-01511 SHROUD, FAN 1
12 1 1A7870-03111  PIPE ASSY, EXHAUST 1
13 1 1A7874-05500 PLATE ASSY, SHUTTER 1
18 46 14 1 1A7870-06010 HOSE, AIR INTAKE 1
34 15 1 1A7870-06160  PIPE, INTAKE 1
16 1 1A7870-06200 BKT ASSY, AIR CLEANE 1
17 1 129052-13550 GASKET 1
18 1 194990-22140  NUT W/WASHER 8 4
T0 ENGINE 19 1 194990-22140  NUT W/WASHER 8 2
20 1 194990-22140  NUT W/WASHER 8 2
21 1 129263-44510 TANK ASSY, SUB 1
22 1 119255-44660 RUBBER 2
23 1 129150-49081  COCK, DRAIN 1
24 1 129550-49090  BODY, 2-WAY COCK 1
25 1 175022-49730 CRIP 31, HOSE 1
26 1 175022-49730  CRIP 31, HOSE 1
27 1 194440-51630 CLAMP, WIRE HARNESS 1
28 1 198200-60720  GUIDE, L 1
29 1 198200-60760  GUIDE, SCREEN R 1
30 1 198200-60950  SCREEN, RADIATOR 1
31 1 1A7180-61250 BONNET LOCK CMP 1
32 1 1A6750-61830 RUBBER 1
33 1 198230-61960  SPRING 1
34 1 1E6102-83230 CLAMP,BATTERY CABLE 1
35 1 1A7874-85700 FRAME ASSY, FRONT 1
36 1 23000-035000  CLAMP 35 1
37 1 23000-035000 CLAMP 35 1
38 1 23000-054000 CLAMP 54 2
39 1 23000-054000 CLAMP 54 1
40 1 23000-090000 CLAMP 90 1
41 1 23080-012000 CLAMP 12 2
42 1 23980-730200  HOSE 7.3X200,BRAIDED 1
43 1 26106-060122  BOLT M 6X 12 PLATED 4
44 1 26106-060122 BOLT M 6X 12 PLATED 4
45 1 26106-060162 BOLT M 6X 16 PLATED 2
46 1 26106-080122 BOLT M 8X 12 PLATED 1
47 1 26106-080162 BOLT M 8X 16 PLATED 1
48 1 26106-080162 BOLT M 8X 16 PLATED 2
49 1 26106-080162 BOLT M 8X 16 PLATED 2
50 1 26106-080162 BOLT M 8X 16 PLATED 1
51 1  26106-080252  BOLT M 8X 25 PLATED 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 3 ENGINE ACCESSORIES

26106-080162 BOLT M 8X 16 PLATED
26106-080252 BOLT M 8X 25 PLATED

1 A)=GK160 D)=
Fig.3. ENGINE ACCESSORIES (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 1A7874-00600 RADIATOR ASSY 1
2 2 119853-44570  PACKING 2
3 2 129107-44590  CAP, RADIATOR D46 1
4 2 121250-49160  PIPE, WATER DRAIN 1
5 1 198162-00720  PIPE L 66,COOL.WATER 1
6 1 1A7500-00811  STAY L CMP 1
7 1 1A7500-00821  STAY R CMP 1
8 1 1A7870-01410 HOSE, COOLING WATER 1
9 1 198200-01440  SEAL,RADIATOR 2
N 10 1 1A7870-01511 SHROUD, FAN 1
11 1  1A7870-03111  PIPE ASSY, EXHAUST 1
//@ 12 1 1A7874-05500 PLATE ASSY, SHUTTER 1
13 1 1A7870-06010 HOSE, AIR INTAKE 1
10 ENGINE T0 ENGINE 37 45 14 1 1A7870-06160  PIPE, INTAKE 1
33 15 1 1A7870-06200  BKT ASSY, AIR CLEANE 1
16 1 129052-13550  GASKET 1
17 1 194990-22140  NUT W/WASHER 8 4
18 1 194990-22140  NUT W/WASHER 8 2
T0 ENGINE 19 1 194990-22140  NUT W/WASHER 8 2
20 1 129263-44510  TANK ASSY, SUB 1
21 1 119255-44660 RUBBER 2
22 1 129150-49081  COCK, DRAIN 1
23 1 129550-49090  BODY, 2-WAY COCK 1
24 1 175022-49730  CRIP 31, HOSE 1
25 1 175022-49730  CRIP 31, HOSE 1
26 1 194440-51630  CLAMP, WIRE HARNESS 1
27 1 198200-60720  GUIDE, L 1
28 1 198200-60760  GUIDE, SCREEN R 1
29 1 198200-60950  SCREEN, RADIATOR 1
30 1 1A7180-61250 BONNET LOCK CMP 1
31 1  1A6750-61830 RUBBER 1
32 1 198230-61960  SPRING 1
33 1 1E6102-83230 CLAMP,BATTERY CABLE 1
34 1 1A7874-85700 FRAME ASSY, FRONT 1
35 1 23000-035000 CLAMP 35 1
36 1 23000-035000 CLAMP 35 1
37 1 23000-054000 CLAMP 54 2
38 1 23000-054000 CLAMP 54 1
39 1 23000-090000  CLAMP 90 1
40 1 23080-012000 CLAMP 12 2
41 1 23980-730200 HOSE 7.3X200,BRAIDED 1
42 1 26106-060122  BOLT M 6X 12 PLATED 4
43 1 26106-060122 BOLT M 6X 12 PLATED 4
44 1 26106-060162 BOLT M 6X 16 PLATED 2
45 1  26106-080122  BOLT M 8X 12 PLATED 1
46 1 26106-080162 BOLT M 8X 16 PLATED 1
47 1 26106-080162 BOLT M 8X 16 PLATED 2
48 1 26106-080162 BOLT M 8X 16 PLATED 2
1 1
1 2

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 4 ACCEL LEVER

. (A)=GK160 D)=
Fig.4. ACCEL LEVER (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

194740-00160  WASHER 10, CONICAL
1A7870-01111 LEVER ASSY, CONTROL
1A7870-01150  CABLE ASSY, CONTROL

198253-01190 KNOB, THROTTLE LEVER
198200-01260 PLATE, FRICTION
22137-100000 WASHER 10,POLISHED

22157-100000  WASHER 10
26716-100002 NUT 10

o N oA N R
L T = W SN [N
N BR(R PRk PR
N BR(R PRk PR

T0 ENGINE

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 5 FOOT ACCELERATOR

1 A)=GK160 D)=
Fig.5. FOOT ACCELERATOR (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 198071-01160 RUBBER,WIRE RETAING 101
2 1 198200-01210  CABLE, CONTROLE 101
3 1 198200-01300  CONTROL UNIT, FOOT 11
4 1 1w3981-14050 RUBBER 1 1
5 1 194990-22130  NUT W/WASHER 6 1 1
6 1 198360-55630  SPRING,RETURN 11
7 1  26106-060162 BOLT M 6X 16 PLATED 11
8 1 26106-060202 BOLT M 6X 20 PLATED 11
9 1 29622-140001  BAND 140 2 2

10 Eﬂﬁﬁ\%

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 6 FUEL TANK

. (A)=GK160 D)=
Fig.6. FUEL TANK (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

1 1 198200-04031 CAP ASSY FILLER 1 1
2 2 198200-04040 GASKET,FILLER CAP 1 1
3 1 1A7870-04101 TANK ASSY, FUEL 1 1
] 4 2 198200-04061 STRAINER, 1 1
5 2 198165-04140 CAT.PAN ,FUEL TANK 1 1
6 2 1A7180-04180 SCREW, 5X14 5 5
7 2 198421-04430 PIPE,FUEL OIL PAN 1 1
8 2 1A7870-56600  SENDER ASSY, FUEL 1 1
9 2 198200-56630 GASKET, FUEL GAUGE 1 1
10 1 1A7870-04270  GUARD TUBE, FO TANK 2 2
11 1 198165-04380 RUBBER, 100X25X3 3 3
12 1 198165-04380 RUBBER, 100X25X3 2 2
13 1 22157-080000  WASHER 8 2 2
14 1 26106-080162 BOLT M 8X 16 PLATED 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 7. FUEL PIPE

. (A)=GK160 D)=
F|g.7. FUEL PIPE (B)=GK200 (E)=
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

10 BGIE 1 1 1A7870-04410  STAY ASSY, FO FILTER 1 1
Fie.8 2 1 194990-22140  NUT W/WASHER 8 101

17 3 1 119923-55600  FILTER ASSY, FUEL 11

g 4 2 129107-55510  CUP, STRAINER 101

5 2 102103-55520  O-RING 101

(\ 6 2 110250-55610  RING, RETAINING 11

7 2 11992355610  BODY ASSY 101

15 8 3 104200-55330  SPRING 101
9 3 104200-55750  SCREW, M4 11

14— 10 3 24311-240100  O-RING 1A P-10A 101
11 2 119810-55650  ELEMENT, STRAINER 101

{ 12 2 121257-55720  SPRING, SCREEN 11

10 ENGINE 13 2 121257-55731  FLOAT 1 1

14 1 23080-012000  CLAMP 12 2 2

15 1 23980-730400  FUEL PIPE 7.3X400 11

16 1  26106-080652  BOLT M 8X 65 PLATED 101

17 1 29622-140001  BAND 140 101

18 1 29622-250001  BAND 11

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 8. FUEL P|PE(FLOOR

. (A)=GK160 D)=
Fig.8. FUEL PIPE(FLOOR (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

1A7870-04450  HOSE, FUEL

114270-59010 CLIP, HOSE

23080-012000  CLAMP 12

A
1
1A7870-04460 HOSE,COCK-TANK FUEL 1
4
2
23980-730600 FUEL PIPE 7.3X600 1

aObhwNER
N =

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



O0CNP5-G44200

Fig.9. FRONT BRACKET

OCNP5-G44200 9 FRONT BRACKET

REF. LEV. PARTS NO.

(A)=GK160 D)=
(B)=GK200 (E)=
©= (F)=
DESCRIPTION QTY I

A ® € O E ©

LABEL MODEL
(NOT SOLD PART)

1 1 1A7874-11100 BRACKET M ASSY, AXLE 1
2 1 1A7870-11200 COVER L, FAN BELT 1
3 1 26106-080162 BOLT M 8X 16 PLATED 2
4 1 26106-100252 BOLT M10X 25 PLATED 14
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 10. FRONT BRACKET

1 A)=GK160 D)=
Fig.10. FRONT BRACKET (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 1A7874-11120 BRACKET M ASSY, AXLE 1
2 1 1A7874-11200 COVERR, FAN BELT 1
3 1 1A7874-11300  PLATE, AIR FROW L 1
4 1 1A7874-11350  PLATE, AIR FROW R 1
5 1 194990-22140  NUT W/WASHER 8 2
6 1 26106-080122 BOLT M 8X 12 PLATED 2
7 1 26106-080202 BOLT M 8X 20 PLATED 2
8 1  26106-100252  BOLT M10X 25 PLATED 14

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 11 CENTER PIN

i (A)=GK160 D)=
Fig.11. CENTER PIN (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

© ® E ©

194301-11340 SHIM T=0.2
194301-11350 SHIM T=0.5
198162-11510 PIN,CENTER

194215-11540 BUSH
198435-16230 GREASE FITTING
26106-080202 BOLT M 8X 20 PLATED

N N

o abwNE
—
I NI RN SN 6
=
—~
NN RN SN (5]
=

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 12 FRONT HITCH

1 A)=GK160 D)=
Fig.12. FRONT HITCH ngZGKm EE;
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 198280-11811  HITCH, FRONT 101
2 1 198280-11830  PIN, HITCH 101
3 1 198280-11840  PIN ASSY, LOCK 11
4 1 198535-62780  SPACER, 1 1
5 1 198172-85440  NUT, 12 2 2
6 1 198165-85970  BOLT M12X 35 PLATED 2 2
7 1 26106-060102 BOLT 6X 10 PLATED 11

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 13 TIE ROD

i (A)=GK160 D)=
Fig.13. TIE ROD (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

198164-12310 ROD COMP.,TIE
194215-12341 NUT
194300-13340 COVER,DUST

22417-250250 COTTER PIN 2.5X25
24761-060000 NIPPLE MT6X1, GREASE
194215-12341 NUT

194300-13340 COVER,DUST
22417-250250 COTTER PIN 2.5X25
24761-060000 NIPPLE MT6X1, GREASE

© oo N[O AwN R
NN N[NNI N -
PR RRRPRRR PR
PR RRRPRRR PR

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 14 DRIVE PINION

i (A)=GK160 D)=
Fig.14. DRIVE PINION (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

© ® E ©

198165-13101 PINION, DRIVE KIT
198421-13120 GEAR 25T,FRONT
194447-13860 BALL BEARING

22242-000200 CIRCLIP 20
24101-062024 BALL BEARING

aObhwNER
N =
I~
PRk e e >
=
o~
NI
=

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 15 DI|FFERENTIAL GEAR

Fig.15. DIFFERENTIAL GEAR (-oKieo o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

© ® E ©

198421-13221 GEAR,DIFF.SIDE
1A7050-13230  GEAR,DIFF PINION
198421-13240 SHAFT,DIFF.PINION

24101-060054 BALL BEARING 6005
24101-060074 BALL BEARING

aObhwNER
N =
I~
N RSN
=
o~
N R SENGCE
=

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 16, PROPELLER SHAFT

1 A)=GK160 D)=
Fig.16. PROPELLER SHAFT (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 198164-13350  SHAFT ASSY,PROPELLER 1
2 1 22242-000260 CIRCLIP 26 2
3 1 22351-035025  SPRING PIN 3.5X25 2
4 1 22351-060025  SPRING PIN 6X25 2

Fig.22

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 17 PROPELLER SHAFT

1 A)=GK160 D)=
Fig.17. PROPELLER SHAFT (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 1A7876-13310 SHAFT ASSY,PROPELLER 1
2 1 22242-000260 CIRCLIP 26 2
3 1 22351-035025  SPRING PIN 3.5X25 2
4 1 22351-060025  SPRING PIN 6X25 2

Fig. 22

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 18. FRONT SHAFT(l

. (A)=GK160 D)=
Fig.18. FRONT SHAFT(1 (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

© ® E ©

198421-13510 SHAFT L,FRONT 1ST
198421-13520 SHAFT R,FRONT 1ST
198421-13530 GEAR,FRNT.1/2 SHAFT

TS
I~
NN PR >
=
o~
NN R e (T
=

BlW NP

24101-063044 BALL BEARING

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 19 FRONT AXLE CASE

i (A)=GK160 D)=
Fig.19. FRONT AXLE CASE (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B € O E @

1 1 194200-11570 BUSH 2 2
2 1 194447-13490 CAP W/DIPSTICK 1 1
3 1 198164-13610 CASE L,FRONT AXLE 1 1
4 1 198425-13620 CASE R,FRONT AXLE 1 1
5 1 198421-13630 COVER,FRNT.AXLE CASE 1 1
6 1 198421-13650  WASHER 25X34X1.2 1 1
7 1 198165-24440 GASKET 1 1
8 1 198165-24490 BOLT M 12X 12 PLATED 1 1
9 1 22252-000520 CIRCLIP 52 1 1
10 1 22351-060020 SPRING PIN 6X20 2 2
11 1 24311-000180 O-RING 1A P-18.0 1 1
12 1 24321-000500 O-RING 1A G-50.0 2 2
13 1 24321-001150 O-RING 1A G-115.0 1 1
14 1 24421-173007 SEAL TC17 30 07, OIL 1 1
15 1 26016-080302 BOLT M 8X 30 6 6
16 1 26106-100302 BOLT M10X 30 PLATED 6 6

Fig. 18

Fig. 18

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 20. FRONT GEAR CASE

i (A)=GK160 D)=
Fig.20. FRONT GEAR CASE (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 198421-13730 BOX L,FRONT GEAR 1 1
2 1 198421-13740 BOX R,FRONT GEAR 1 1
3 1 1A7720-13740  SUPPORT, KING PIN L 1 1
4 1 198164-13770 SUPPORT(R),KING PIN 1 1
5 1 198421-13710 CASE,FRONT GEAR 2 2
6 1 198421-13750 SHIM 1.0,SUPPORT 2 2
7 1 194516-13770 SLEEVE SI455016 2 2
8 1 194516-13780 SEAL TC6Y 506812.5 2 2
9 1 198164-13780  ARM,TIE ROD 1 1
10 1 198165-13830 BUSH 25X1.5 2 2
11 1 1C6900-23120 BOLT M14X10,DRAIN 2 2
12 1 1C6900-23150 WASHER 2 2
13 1 1E6190-54080  SLEEVE SI25X30X13 2 2
14 1 22252-000470 CIRCLIP 47(H) 2 2
15 1 22351-080020 SPRING PIN 8X20 2 2
16 1 22351-080040 SPRING PIN 8X40 2 2
17 1 24104-062044 BALL BEARING 2 2
18 1 24421-304708 SEAL TC30 47 08, OIL 2 2
19 1 26106-100302 BOLT M10X 30 PLATED 10 10
20 1 26106-100352 BOLT M10X 35 PLATED 4 4
21 1 26106-100502 BOLT M10X 50 PLATED 4 4

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 21. FRONT SHAFT(Z

. (A)=GK160 D)=
Fig.21. FRONT SHAFT(2 (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

© ® E ©

198421-13530 GEAR,FRNT.1/2 SHAFT
198421-13810 SHAFT,FRONT 2ND
198421-13820 PINION,FRONT FINAL

198421-13830 COLLAR
194670-25370 BALL BEARING
24104-063034 BALL BEARING

N N
I~
NN NN NN
=
o~
NN NN NN (@
=

o U WNE

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 22  INPUT SHAFT

. (A)=GK160 D)=
Fig.22. INPUT SHAFT (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

© ® E ©

198421-13910 SHAFT,FRONT INPUT
198421-13920 GEAR 15T,FRONT
22242-000200 CIRCLIP 20

24101-060034 BALL BEARING
24101-062024 BALL BEARING

aObhwNER
N =
I~
PRk e e >
=
o~
NI
=

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 23 FRONT SPINDLE

. (A)=GK160 D)=
Fig.23. FRONT SPINDLE (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

(A B €©) ©O E ©

1 1 194314-11880 SLEEVE 40X45X18 2 2
2 1 194314-12720 SEAL TC6Y 4562 14 2 2
3 1 198421-14110 SPINDLE,FRONT 2 2
4 1 198421-14120 GEAR,FRONT FINAL 2 2
5 1 198421-14130 CASE,FRONT BEARING 2 2
6 1 198421-14142 GASKET, CASE 2 2
7 1 194151-36670 PLUG PT02 2 2
8 1 22242-000350 CIRCLIP 35 2 2
9 1 22252-000620 CIRCLIP 62(H) 2 2
10 1 24101-060074 BALL BEARING 2 2
11 1 24101-060084 BALL BEARING 2 2
12 1 26106-080252 BOLT M 8X 25 PLATED 16 16

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 24 SHAFT COVER

i A)=GK160 D)=
Fig.24. SHAFT COVER ngZGKm EE;
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 198164-14611  COVER, SHAFT 1
2 1 198421-14620 BOOT,RUBBER 2
3 1 198421-14630  COLLAR,RUBBER BOOT 1
4 1 23000-048000 CLAMP 48 2
5 1 23000-070000 CLAMP 70 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 25 SHAFT COVER

i A)=GK160 D)=
Fig.25. SHAFT COVER ngZGKm EE;
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 198421-14610 COVER,SHAFT 1
2 1 198421-14620 BOOT,RUBBER 2
3 1 198421-14630  COLLAR,RUBBER BOOT 1
4 1 23000-048000 CLAMP 48 2
5 1 23000-070000 CLAMP 70 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 26 FRONT WHEEL TIRE

i (A)=GK160 D)=

Fig.26. FRONT WHEEL TIRE (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

1 1  798435-12800 TIRE,FRONT L.H. KIT 1 1
2 2 194216-12820 TIRE 5-12 1 1
3 3 194216-12830 TIRE 1 1
4 3 194216-12840 TUBE 1 1
5 2 198435-14700 WHEEL DC4JA 12W 1 1
6 1  798435-12900 FRONT TIRE R.H. KIT 1 1
7 2 194216-12820 TIRE 5-12 1 1
8 3 194216-12830 TIRE 1 1
9 3 194216-12840 TUBE 1 1
10 2 198435-14700 WHEEL DC4JA 12W 1 1

Remarks

*Model GK160AG-PQ

*Model GK200AG-PQ N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 27  FRONT WHEEL TIRE

i (A)=GK160 D)=

Fig.27. FRONT WHEEL TIRE (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 798531-14710 TIRE,FRONT L.H. KIT 1 1
2 2 198531-14720 WHEEL DC3.00-12 1 1
3 2 198531-14730 TIRE ASSY, 5.00-12 1 1
4 3 198531-14740 TIRE 5.00-12 1 1
5 3 198531-14750 TUBE 1 1
6 1 798531-14810 FRONT TIRE R.H. KIT 1 1
7 2 198531-14720 WHEEL DC3.00-12 1 1
8 2 198531-14730 TIRE ASSY, 5.00-12 1 1
9 3 198531-14740 TIRE 5.00-12 1 1
10 3 198531-14750 TUBE 1 1

Remarks

*Model GK160LAG-P

*Model GKZOOLAG—PS N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 28 FRONT WHEEL TIRE
Fig.28. FRONT WHEEL TIRE (By-GK200 -
€)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 1A6750-14700  TIRE,FRONT L.H. KIT 1 1
2 2 1A6750-14720  WHEEL 3.00D*10 1 1
3 2 194306-14800 TIRE W/TUBE 4.5X10 1 1
4 3 194306-14810 TIRE 450-10 1 1
5 3 194306-14820 TUBE 1 1
6 1 1A6750-14800 TIRE KIT, FWHEEL R 1 1
7 2 1A6750-14720  WHEEL 3.00D*10 1 1
8 2 194306-14800 TIRE W/TUBE 4.5X10 1 1
1 9 3 194306-14810 TIRE 450-10 1 1
) (g) 10 3  194306-14820 TUBE 11
Remarks
*Model GK160SAG-P!
*Model GKZOOSAG—Pg N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 29 FRONT WHEEL TIRE

. (A)=GK160 (D)=
Fig.29. FRONT WHEEL TIRE o-craeo o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B () O (E) R
1 1 198163-14730 TIRE,FRONT(TURF KIT 2 2
2 2 194136-12880 VALVE TR413 2 2
3 2 198163-14740 TURF TIRE 20*8.00 2 2
4 2 198163-14750 DISC 6.001-10 2 2
Remarks
*Model GK160AT-PQ
*Model GK200AT-PQ N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 30. HUB BOLT

I A)=GK160 D)=
Fig.30. HUB BOLT (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 22217-140000  SPRING WASHER 14 8 8
2 1  26156-140252  BOLT M14X 25 PLATED 8 8

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 31 STEERING WHEEL
Fig.31. STEERING WHEEL (By-GK200 -
€)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
€ O (B ¢

1C7121-42000 WHEEL,STERING
1C7121-42050  CAP,STERING WHEEL
198220-15770 CAP

198164-15780 MARK,STEERING
22217-160000 SPRING WASHER 16
26776-160002 LOCK NUT M16 PLATED

o bh|lwNE
PR NN R R
I~
N S R
=
o~
N S
=

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 32 PST VALVE

1 A)=GK160 D)=
Fig.32. PST VALVE (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 1A7870-17302  VALVE ASSY, STEERING 101
2 1 26136-100162 BOLT, 10 X 16 3 3

Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44200 OCNP5-G44200 33, POWER STEERING CYLINDER

Fig.33. POWER STEERING CYLINDER (-oKieo o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B € O E @

1 1 194215-12341 NUT 2 2
2 1 1A7870-17541  CYLINDER ASSY, STEER 1 1
3 2 1C6980-04360 SEAL,PENTA 14 1 1
4 2 1C6980-04370 SCRAPER,SER 14 1 1
5 2 1A7870-17550 TUBE ASSY, CYLINDER 1 1
6 2 1A7780-17570  PACKING, 34 1 1
7 2 1A7870-17620  PISTON 1 1
8 2 1A7870-17631 COVER, ROD 1 1
9 2 1A7870-17641  ROD ASSY, CYLINDER 1 1
10 3 1A7870-17660 END,RODL 1 1
11 4 194300-13340 COVER,DUST 1 1
12 4  198435-16230 GREASE FITTING 1 1
13 2 198421-72620 PACKING,PISTON 1 1
14 2 24550-014150 BUSH 14X15 1 1
15 2 26356-100002 U-NUT, M10 1 1
16 1 22417-250250 COTTER PIN 2.5X25 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 34. PST PIPING

. (A)=GK160 D)=
Fig.34. PST PIPING (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

© ® E ©

1A7870-17820  ADAPTER, 1/4X3/8
24315-000140 O-RING 1B P-14.0
172141-76920 CONNECTOR 3/8-1/4L

Alw N R
N[N e
I~
Rk e e >
=
o~
NN
=

24315-000140 O-RING 1B P-14.0

T0 ENGINE

Fig. 35

Fig. 35

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44200 OCNP5-G44200 35 PST PIPING(FLOOR

i (A)=GK160 D)=
Fig.35. PST PIPING(FLOOR (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

(A B €©) ©O E ©

1 1 1A7720-17811  HOSE, HYDRAULIC 2 2
2 1 1A7870-17810 HOSE, HYDRAULIC 1 1
3 1 198200-17820 HOSE, HYDRAULIC 1 1
4 1 198200-17910 PLATE, 1 1
5 1 1A7870-17950 CLAMP 1 1
6 1 22157-060000 WASHER 6 1 1
7 1 24315-000120 O-RING 1B P-12.0 4 4
8 1 26106-060202 BOLT M 6X 20 PLATED 1 1
9 1 26136-100162 BOLT, 10 X 16 3 3
10 1 29622-250001 BAND 3 3
11 1 29622-250001 BAND 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 36, CLUTCH HOUSING
Fig.36. CLUTCH HOUSING (By-GK200 -
€)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
€ O (B ¢

1A7870-21411  HOUSING ASSY, CLUTCH
194300-21460 CAP
23876-010000 PLUG PT1/8,SCREW

Alw N R
TS
I~
Rk e e >
=
o~
NN
=

24761-040000 NIPPLE B,GREASE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 37  DOCKING BOLT

. (A)=GK160 D)=
Fig.37. DOCKING BOLT (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € © E ©

194201-11230 CAP 11X21
22217-100000 SPRING WASHER 10
22351-080016 SPRING PIN 8X16

26106-080122 BOLT M 8X 12 PLATED
26106-080202 BOLT M 8X 20 PLATED
26106-080252 BOLT M 8X 25 PLATED

26106-100302 BOLT M10X 30 PLATED
26716-100002 NUT 10
26716-100002 NUT 10

© oo N[O AwN R
I e P N =
NERE RR NN A
NERE RR NN A

TO ENGINE
TO ENGINE

Fig. 93

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 38 CLUTCH DISC

1 A)=GK160 D)=
Fig.38. CLUTCH DISC (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1  198165-21450  DISC, CLUTCH 101

TO ENGINE

Fig. 40

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 39 PRESSURE PLATE

i A)=GK160 D)=
Fig.39. PRESSURE PLATE ngZGKm EE;
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 194215-21701  PRESSURE PLATE 101
2 1 22351-080016  SPRING PIN 8X16 3 3
3 1  26106-080162  BOLT M 8X 16 PLATED 6 6

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 40. CLUTCH SHAFT

1 A)=GK160 D)=
Fig.40. CLUTCH SHAFT ngZGKm EE;
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 198421-22110  SHAFT,MAIN DRIVE 101
2 1 194215-22210  BUSH 20.4X25X20 2 2
3 1 194215-22220  FELT 2 2
4 1 194215-22230  SLEEVE, BEARING 1 1
5 1 194300-22240  BEARING, RELEASE 11
6 1 194310-25100  JOINT 1 1
7 1 22252-000170 CIRCLIP 17 11

T0 ENGINE

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 41, CLUTCH RELEASE
Fig.41. CLUTCH RELEASE (By-GK200 -
€)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
€ O (B ¢

1C6560-13470  COLLAR 17X26X9
198421-22152 SHAFT,RELEASE
194300-22160  YOKE, SHIFT

194300-22910 SPRING
22351-035040 SPRING PIN 3.5X40
22351-060040 SPRING PIN 6X40

o bh|lwNE
N N
I~
N S R
=
o~
N S
=

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 42 CLUTCH PEDAL

. (A)=GK160 D)=
Fig.42. CLUTCH PEDAL (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 194740-00322 TURNBUCKLE 1 1
2 1 194990-20170 NUT W/WASHER 8 1 1
3 1 1A7870-22410 PEDAL ASSY, CLUTCH 1 1
4 1 198421-22440 LEVER,CLUTCH LOCK 1 1
5 1 198425-22450 ROD L COMP.,CLUTCH 1 1
6 1 198425-22480 ROD R COMP.,CLUTCH 1 1
7 1 198133-22510 RIVET,PEDAL HEAD 1 1
8 1 198133-22530  WASHER,RIVET 1 1
9 1 198071-37510 COVER,PEDAL HEAD 1 1
10 1 194215-47840 SPRING, RETURN 1 1
11 1 22137-080000  WASHER 8, POLISHED 2 2
12 1 22417-200200 COTTER PIN 2.0X20 2 2
13 1 22487-080160 PIN, H8X16 2 2
14 1 24761-040000 NIPPLE B,GREASE 1 1
15 1 26716-080002 NUT M 8 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 43 TRANSMISSION CASE

Fig.43. TRANSMISSION CASE (-cr1so or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 198425-24110 MISSION CASE 1 1
2 1 198163-24141 COVER, CASE REAR U 1 1
3 1 198435-24280 OIL CAP 33 1 1
4 1 194312-46750 PLUG PF3/8 1 1
5 1  194555-77910 GASKET 1 1
6 1 22137-080000  WASHER 8, POLISHED 3 3
7 1 22312-080160 PARALLEL PIN 8X 16 2 2
8 1 22312-080630 PIN 8X63 2 2
9 1 23491-140002 PLUG 14 1 1
10 1 24311-000160 O-RING 1A P-16.0 1 1
11 1 24351-020300 O-RING 1A 2030 1 1
12 1 24421-284008 SEAL TC28 40 08, OIL 1 1
13 1 26013-080702 BOLT M 8X 70 9 9
14 1 26106-080252 BOLT M 8X 25 PLATED 7 7
15 1 26106-080702 BOLT M 8X 70 PLATED 3 3
16 1 26226-080652 STUD M 8X 65 PLATED 2 2
17 1 26228-080252 STUD,BOLT 8X25 1 1
18 1 26228-100252 STUD,BOLT 10X25 1 1
19 1 26366-080002 NUT M 8 2 2

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 44, CENTER PLATE

. (A)=GK160 D)=
Fig.44. CENTER PLATE (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

© ® E ©

1A7720-24320  PLATE, CENTER
198165-24330 SEAL TC254208,0IL
198164-24510 PACKING,TRANSM.CASE

Alw N R
TS
I~
Rk e e >
=
o~
NN
=

22252-000420 CIRCLIP 42

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 45  OIL GAUGE

1 A)=GK160 D)=
Fig.45. OIL GAUGE (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 198435-24290  GAUGE,OIL LEVEL 101
2 1 24311-000180  O-RING 1A P-18.0 101

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 46. OIL STRAINER

. (A)=GK160 D)=
Fig.46. OIL STRAINER (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

© ® E ©

198421-24910 STRAINER,OIL
194215-24970 COVER, STRAINER
1A7870-24980  PACKING,SUCTION

Alw N R
TS

26013-080252 BOLT M 8X 25

A
NP ke >
=
o~
NP e
=

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 47 INPUT SHAFT

. (A)=GK160 D)=
Fig.47. INPUT SHAFT (B)=GK200 )=
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 19430524310  COLLAR 20X25X2 11
2 1 19816325111  INPUT SHAFT 11
3 1 198435-25130  COLLAR 20.8X25.4X19 11
4 1 198164-25150  GEAR 17,MAIN DRIVE 11
5 1 1A7874-25200  COLLAR,20.8X25.4X6.5 11
6 1 198163-25280  COLLAR 11
7 1 19485525290  SLEEVE Sl 202513 11
8 1 19485934150  RING 20 2 2
Fig.44 9 1 24101-062044 _ BALL BEARING #6204 11
@ 10 1 24104-060044  BALL BEARING 11
7
8

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 48. MAIN SHAFT

i (A)=GK160 D)=
Fig.48. MAIN SHAFT (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 194306-13140 CIRCLIP 24-S 1 1
2 1 1E4070-14040  LINER 17.1X25X1 1 1
3 1 194305-25160 BALL BEARING 1 1
4 1 198164-25210 SHAFT, MAIN 1 1
5 1 198163-25221 GEAR,MAIN Z=25-19-18 1 1
6 1 198164-25230 GEAR,MAIN Z=44 1 1
7 1 198435-25240 GEAR 31,MAIN 1 1
8 1 198163-25250 BEARING ASSY, THRUST 1 1
9 1 198421-25250 GEAR 16,MAIN 1 1
10 1 198435-25280 SPACER 30X20.2 1 1
11 1 198435-25310 SPACER 30X7.95 1 1
12 1 194856-25330  WASHER 22X32X2.5 1 1
13 1 194856-25340 NEEDLE BEARING 2 2
14 1 24101-062034 BALL BEARING 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 49, COUNTER SHAFT

. (A)=GK160 D)=
Fig.49. COUNTER SHAFT (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 194306-13140 CIRCLIP 24-S 1 1
2 1 194856-25330  WASHER 22X32X2.5 1 1
3 1 198435-25720 GEAR 26,COUNTER 1 1
4 1 198435-25730 COLLAR,COUNTR.SPLINE 1 1
5 1 198163-25740 GEAR, COUNTER 1 1
6 1 198163-25750 GEAR,COUNTER 1 1
7 1 198164-25770 GEAR,COUNTER Z=16 1 1
8 1 198164-25790 GEAR,SLIDE z=24 1 1
9 1 198164-25800 GEAR,SLIDE Z=38-58 1 1
10 1 198421-25800  WASHER 35X47X2.5,THR 1 1
11 1 198421-25810 COLLAR 25X36X4.5 1 1
12 1 198435-25810 BEARING HOLDER 2 2
13 1 198421-25820 COLLAR 32X41.5X1 1 1
14 1 22551-050180 KEY 5X18 1 1
15 1 24101-060044 BALL BEARING #6004 1 1
16 1 24101-060064 BALL BEARING 1 1
17 1 24101-063054 BEARING #6305 1 1
18 1 24161-222610 NEEDLE BEARING 1 1
19 1 24165-000262 CIRCLIP 26 1 1
20 1 26116-080202 BOLT M 8X 20 PLATED 4 4

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 50, PTO DRIVE SHAFT

. (A)=GK160 D)=
Fig.50. PTO DRIVE SHAFT (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 194310-25100  JOINT 1 1
2 1 194515-25180 BALL BEARING 1 1
3 1 1A7870-26060 GEAR, PTO Z=12 1 1
4 1 198163-26121 GEAR, PTO SLIDE 1 1
5 1 198164-26140 SHAFT,P.T.O.DRIVE 1 1
6 1 1A7874-26170 COLLAR,20.8X25.4X34. 1 1
7 1 1A7720-26180 GEAR, PTO DRIVE Z=29 1 1
8 1 198163-26190 COLLAR,PTO SPLINE 1 1
9 1 198165-26270 BEARING TMB302 1 1
10 1 198163-26410  WASHER 1 1
11 1 194191-28540  WASHER 25X38X 2.5 1 1
12 1 22252-000170 CIRCLIP 17 1 1
13 1 24104-060044 BALL BEARING 1 1
14 1 24104-063034 BALL BEARING 1 1
15 1 24161-252910 NEEDLE BEARING 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 51 PTO SHAFT

i (A)=GK160 D)=
Fig.51. PTO SHAFT (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

194306-13140 CIRCLIP 24-S
194855-24150  WASHER 36X45.5X1.2
194850-25760 BALL BEARING

1A7870-26080  GEAR, Z=21
198164-26370 SHAFT,UFO P.T.O.
198421-26380 COLLAR 25.4X31.8X35

1E6190-54160  WASHER 17.2X30X1.5
24101-060054 BALL BEARING 6005

o N oA N R
L T = W SN [N
PRk R Rk R e
PRk R Rk R e

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 52  PTO SHAFT COVER

1 A)=GK160 D)=
Fig.52. PTO SHAFT COVER (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 198290-26860  COVER,P.T.O.SHAFT 101
2 1 26106-080122 BOLT M 8X 12 PLATED 2 2

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 53  MAIN CHANGE SHIFT

i (A)=GK160 D)=
Fig.53. MAIN CHANGE SHIFT (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 1A7870-27090  SHAFT, M.CHANGE FORK 1 1
2 1 198421-27110 SPRING 38.4 1 1
3 1 198421-27521-1 ARM, SHIFT 1 1
4 1 1A7870-27530 ARM ASSY, MAIN SHIFT 1 1
5 1 198435-27551 FORK, SHIFT 1 1
6 1  194197-27681 PLATE, KEEP 1 1
7 1 22351-035025 SPRING PIN 3.5X25 1 1
8 1 22351-060020 SPRING PIN 6X20 1 1
9 1 22351-060025 SPRING PIN 6X25 1 1
10 1 22351-060025 SPRING PIN 6X25 1 1
11 1 24190-100001 BALL 5/16, STEEL 1 1
12 1 24311-000125 O-RING 1A P-12.5 1 1
13 1 26106-080162 BOLT M 8X 16 PLATED 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 54 MAIN CHANGE LEVER

Fig.54. MAIN CHANGE LEVER (-cr1so or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 194990-22130  NUT W/WASHER 6 11
2 1 1A7870-27200 ROD ASSY, MAIN SHIFT 101
3 2 1A8130-16950  JOINT, BALL SQ8RS 11
4 2 194990-20170  NUT W/WASHER 8 11
5 2 1A7870-27210  ROD, MAIN SHIFT 101
6 2 194820-27370  END (L), ROD 11
7 2 26716-080002 NUTMS8 11
8 1 1A7870-27220  SHAFT ASSY, MAIN 101
9 1 1A7870-27930  HOLDER ASSY 11
10 1 22137-060000 WASHER 6, POLISHED 101
11 1 22217-060000  SPRING WASHER 6 11
12 1 26106-080162  BOLT M 8X 16 PLATED 2 2
13 1 26116-060354  BOLT M6X 35 PLATED 11
14 1 26346-080002  U-NUT, M8 2 2

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44200 OCNP5-G44200 55 MAIN CHANGE LEVER(FLOOR

Fig.55. MAIN CHANGE LEVER(FLOOR (-oKieo o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1  198075-18311  PIN 8X52 1 1
2 1 198200-18350 KNOB;REVERSER LEVER 101
3 2 198273-18360  KNOB, ORANGE 11
4 2 198200-18370  LABEL, 11
5 1 1A7870-27050 LEVER ASSY, MAIN 101
6 1 1A7870-27260  SHAFT, MAIN SHIFT 11
7 1 1A7870-27601  BRACKET ASSY, LEVER 1 1
8 1 1A7260-27680 HOLDER, REVERSER 101
9 1 198133-27820  SPRING,REVERSR.RETRN 11
10 1 22351-060032  SPRING PIN 6X32 11
Fig. 111 11 1 22351-060032  SPRING PIN 6X32 101
12 1 22417-250200 COTTER PIN 2.5X20 11
13 1 26106-080162  BOLT M 8X 16 PLATED 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 56 SUB CHANGE SHIFT

i (A)=GK160 D)=
Fig.56. SUB CHANGE SHIFT (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

26106-080162 BOLT M 8X 16 PLATED

24
194855-24020 20 >

26106-080252 BOLT M 8X 25 PLATED
26106-080402 BOLT M 8X 40 PLATED
26116-080304 BOLT M8 X 30 PLATED

26116-100122 BOLT M10X 12 PLATED
26366-080002 NUT M 8
29622-250001 BAND

1 1 194990-22140 NUT W/WASHER 8 1 1
2 1 1A1040-26320  CIRCLIP 30-H 1 1
3 1 1A7870-27100  PLAT ASSY, SIFT 1 1
4 1 198421-27110 SPRING 38.4 2 2
5 1 1A7720-27120  SHAFT, FORKH 1 1
6 1 1A7720-27130  SHAFT, FORK L 1 1
7 1 198435-27142 FORK, SHIFT 1 1
8 1 198164-27150 FORK, SHIFT L 1 1
9 1 198421-27160  ARM,MAIN CHANGE 1 1
10 1 198421-27171 CASE, MAIN CHANGE 1 1
11 1 198421-27180 BOOT,RUBBER 1 1
12 1 1A7720-27190  SPINDLE S, 8X19 1 1
13 1 198421-27200 BUSH 17X19X15 1 1
14 1 198435-27260 LEVER,SUB-CHG.LOWER 1 1
15 1 198425-27290 O RING 35 1 1
16 1 194197-27681 PLATE, KEEP 1 1
17 1 1A7870-27990  PLATE, SPRING HOOK 1 1
18 1 1E6140-56230  BALL, SHIFTER 1 1
19 1 22217-100000 SPRING WASHER 10 1 1
20 1 22351-050020 SPRING PIN 5X20 2 2
21 1 22351-050025 SPRING PIN 5X25 1 1
22 1 22351-060040 SPRING PIN 6X40 1 1
23 1 24190-100001 BALL 5/16, STEEL 2 2

1 1 1

1 4 4

1 2 2

1 1 1

1 1 1

1 1 1

1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 57 SUB CHANGE LEVER

1 A)=GK160 D)=
Fig.57. SUB CHANGE LEVER (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 1A7720-27240 KNOB 101
2 1 1A7870-27270  LEVER, RANGE UPPER 101
3 1 198165-27360 LEVER TUBE 11
3-1 1 1A7870-27360 TUBE, LEVER 17X110 1 1 N
(A=FXXXXX) (B=FXXXXX)
4 1 198421-62410  SPRING 12X100,TENSN 1 1
5 1 24311-000110 O-RING 1A P-11.0 11
6 1 26106-080162 BOLT M 8X 16 PLATED 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 58 PTQO SHIFT

. (A)=GK160 D)=
Fig.58. PTO SHIFT (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 198421-27110 SPRING 38.4 1 1
2 1 1A7870-27500 BRACKET ASSY, LEVER 1 1
3 1 198435-27700 COLLAR,PTO FK.SHAFT 1 1
4 1 198163-27711 FORK SHAFT 1 1
5 1 1A7870-27710  SHIFT ARM, PTO 1 1
6 1 198163-27720 FORK,P.T.O.SHIFT 1 1
7 1 198435-27740  ARM,P.T.O. 1 1
8 1 1A7870-27760  SHIFT LINK, PTO 1 1
9 1 198163-27781 LEVER ASSY,PTO LOWER 1 1
10 1 1C6281-52320  PIN 8,COME-OFF SNAP 2 2
11 1 22137-080000  WASHER 8, POLISHED 1 1
12 1 22137-180000  WASHER 18 1 1
13 1 22272-000150 CIRCLIP E-15 1 1
14 1 22351-035025 SPRING PIN 3.5X25 1 1
15 1 22351-050020 SPRING PIN 5X20 1 1
16 1 22351-060025 SPRING PIN 6X25 1 1
17 1 24190-100001 BALL 5/16, STEEL 1 1
18 1 24311-000125 O-RING 1A P-12.5 1 1
19 1 26106-100252 BOLT M10X 25 PLATED 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 59 PTO LEVER

i (A)=GK160 D)=
Fig.59. PTO LEVER (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

1 1 194990-22140 NUT W/WASHER 8 1 1
2 1 198163-27540 COLLAR 1 1
3 1 198163-27560 SPRING 1 1
4 1 174845-27700 BOOT, SHAFT 1 1
5 1 1A7870-27750 LEVER, PTO UPPER 1 1
6 1 198163-27840 LEVER,P.T.O.INNER 1 1
7 1 198163-27910 PIN 1 1
8 1 198200-27911 KNOB, YELLOW 1 1
9 1 22157-080000 WASHER 8 2 2
10 1 26106-080162 BOLT M 8X 16 PLATED 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 60. FRONT DRIVE CASE

1 A)=GK160 D)=
Fig.60. FRONT DRIVE CASE (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 1A7870-28110 CASE. GEAR 101
2 1 1A7720-28141  PK,GEAR CASE 101
3 1 22312-080160  PARALLEL PIN 8X 16 2 2
4 1 26106-080302 BOLT M 8X 30 PLATED 7 7

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 61, FRONT DRIVE

. (A)=GK160 D)=
Fig.61. FRONT DRIVE (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

198163-26410  WASHER
1A7870-28210  SHAFT, OUTPUT
1A7720-28261  GEAR H CMP,HIGH GRIP

24550-018120 BUSH 18X12
1A7870-28340  SLIDER, HIGH GRIP
24101-062034 BALL BEARING

~Njo o slw N e
e = W N [
L TN = W ) [ RSN
L TN = W ) [ RSN

24421-173508 SEAL TC17 35 08, OIL

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 62  FRONT SIFT

i (A)=GK160 D)=

Fig.62. FRONT SIFT (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

194197-27681 PLATE, KEEP
1A7720-28310  FORK,SLIDER
1A7870-28320  SHAFT, FORK

1A7720-28350  SIFT LEVER,HIGH GRIP
22351-050020 SPRING PIN 5X20
24311-000125 O-RING 1A P-12.5

~Njo o slw N e
N T = = N [ RS
L TN = W ) [ RSN
L TN = W ) [ RSN

26106-080162 BOLT M 8X 16 PLATED

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 63, FRONT SIFT LEVER

i (A)=GK160 D)=
Fig.63. FRONT SIFT LEVER (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

1 1 195734-22830 SPRING, STOPPER 1 1
2 1 1A7870-28500 LEVER ASSY, HISPEED 1 1
3 1 198273-28521 KNOB,P BRAKE 1 1
4 1 1A7740-28540 ARM ASSY, MFWD LEVER 1 1
5 1 1A7876-28580 ARM ASSY, MFWD 1 1
6 1 1A7720-28650  SPRING B,RETURN 1 1
7 1 1A7720-28960 STOPPER,SPRING 1 1
8 1 22157-080000 WASHER 8 1 1
9 1 26016-060162 BOLT M 6X 16 1 1
10 1 26016-080452 BOLT M 8X 45 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 64, RING GEAR

1 A)=GK160 D)=
Fig.64. RING GEAR (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 1A7720-31300 GEAR ASSY, RING 101

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 65 DIFFERENTIAL GEAR

Fig.65. DIFFERENTIAL GEAR (-oKieo o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 1A6780-31500  CASE ASSY,DIFF 1 1
2 2 198421-31510 GEAR,DIFF.SIDE 1 1
3 2 1A6780-31520 GEAR, DIFF.SIDE(LOCK 1 1
4 2 198421-31530 CASE,DIFFERENTIAL 1 1
5 2 198421-31550 LINER,DIFF.SIDE GEAR 2 2
6 2 194300-31560 GEAR, DIFFERENTIAL 2 2
7 2 194300-31570 SHAFT, DIFFERENTIAL 1 1
8 2 194300-31620  WASHER, DIFFERENTIAL 2 2
9 2 22351-040040 SPRING PIN 4X40 1 1
10 1 24101-060064 BALL BEARING 1 1
11 1 24101-060074 BALL BEARING 1 1
12 1 26156-100162 BOLT M10X16 6 6

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 g6, DIFFERENTIAL CARRIER

1 A)=GK160 D)=
Fig.66. DIFFERENTIAL CARRIER (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 198165-32311  CARRIER,DIFFERENTIAL 101
2 1 198421-32320  SHIM 0.1,DIF.CARRIER 2 2
3 1 198421-32330  SHIM 0.3,DIF.CARRIER 11
4 1 198421-32340  SHIM 0.5,DIF.CARRIER 1 1

Fig. 65

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 67 REAR HOUSING

. (A)=GK160 D)=
Fig.67. REAR HOUSING (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

(A B €©) ©O E ©

194447-13650 SEAL TC6Y445711.5
198165-32610-1 HOUSING L,REAR AXLE
198165-32620-1 HOUSING R,REAR AXLE

194855-24020

198421-32630 GASKET, HOUSING
198425-32640-1 COVER,REAR AXLE
198421-32660 STOPPER,STEEL PLATE

198290-32750 SEAL TC253506,0IL
22312-080180 PARALLEL PIN, M8X16
22312-080200 PARALLEL PIN, M8X20

© 0O NOOOOMWNE

22312-080320 PARALLEL PIN, M8X32
23491-140002 PLUG 14
24311-000160 O-RING 1A P-16.0

11

OINNNBENNBENR|IPEN
OINNNBENNBENR|IPEN

26013-100402 BOLT M10X 40

194855-24020

N
o
PRrPRrPPRPPRPRPEPRPRrREIRPRERERER

14 26013-100402 BOLT M10X 40 16 16
15 26013-100502 BOLT M10X 50 6 6
16 26013-100552 BOLT M10X 55 2 2
17 26013-100652 BOLT 10X65 W/SP.WSHR 2 2
18 26106-080162 BOLT M 8X 16 PLATED 4 4

194855-24020

-

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 68 DIFFERENTIAL LOCK

Fig.68. DIFFERENTIAL LOCK (-oKieo o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

198421-33110 SLIDER,DIFF.LOCK
198421-33120 FORK,DIFF.LOCK SHIFT
1A7870-33130  PEDAL ASSY,DIFF LOCK

198421-33140 SPRING,DIFF.LOCK
198421-33170 SPACER 20X25X3.2
22351-050040 SPRING PIN 5X40

22351-080032 SPRING PIN 8X32
22351-080040 SPRING PIN 8X40
24311-000110 O-RING 1A P-11.0

~
© o0 N A WNE

P N N N N =
N N R
N N R

9

24311-000160 O-RING 1A P-16.0

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 69, DIFFERENTIAL LOCK ACCESSORIES

Fig.69. DIFFERENTIAL LOCK ACCESSORIES (-oKieo o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 198421-33150  PIPE,VINYL 101

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 70. FINAL PINION

1 A)=GK160 D)=
Fig.70. FINAL PINION (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 198164-33410  PINION,FINAL 101
2 1 198164-33420  PINION, FINAL 101
3 1 24101-060060  BALL BEARING 2 2
4 1  24101-062040  BALL BEARING 2 2

1
@

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 71 FINAL GEAR

1 A)=GK160 D)=
Fig.71. FINAL GEAR (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1  198164-33510 GEAR,FINAL 2 2

Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 72  REAR AXLE SHAFT

i A)=GK160 D)=
Fig.72. REAR AXLE SHAFT ngZGKm EE;
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 194447-13640  SLEEVE S1404415 2 2
2 1 198421-34110  SHAFT,REAR AXLE 2 2
3 1 22242-000400 CIRCLIP 40 2 2
4 1  24101-060080  BALL BEARING 2 2
5 1 24101-062060  BALL BEARING 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 73 REAR WHEEL TIRE

. (A)=GK160 D)=
Fig.73. REAR WHEEL TIRE (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 198435-34730 TIRE L CMP.,RR.WHEEL 1 1
2 2 198435-34720 WHEEL 5JA*16WDC 1 1
3 2 198435-34740 TIRE, CMP 8-16 1 1
4 3 198435-34750 TIRE,8-16FL15 1 1
5 3 198431-34830 TUBE 1 1
6 1 198435-34830 TIRE R CMP.,RR.WHEEL 1 1
7 2 198435-34720 WHEEL 5JA*16WDC 1 1
8 2 198435-34740 TIRE, CMP 8-16 1 1
9 3 198435-34750 TIRE,8-16FL15 1 1
10 3 198431-34830 TUBE 1 1
j Fig. 77

Remarks

*Model GK160AG-P

*Model GKZOOAG-PS N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 74 REAR WHEEL TIRE

. (A)=GK160 D)=
Fig.74. REAR WHEEL TIRE (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 198164-34300 TIRE 8-18 L KIT 1 1
2 2 198164-34310 TIRE 8-18 CMP 1 1
3 3 198164-34320 TIRE 8-18 1 1
4 3 198164-34330 TUBE 1 1
5 2 198531-34730 WHEEL W6-18 1 1
6 1 198164-34350 TIRE 8-18 R KIT 1 1
7 2 198164-34310 TIRE 8-18 CMP 1 1
8 3 198164-34320 TIRE 8-18 1 1
9 3 198164-34330 TUBE 1 1
10 2 198531-34730 WHEEL W6-18 1 1

Remarks

*Model GK160LAG-P

*Model GKZOOLAG—PS N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 75 REAR WHEEL TIRE

I A)=GK160 D)=
Fig.75. REAR WHEEL TIRE o-craeo o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A (B) () O (B ¢
1 1 1A7874-34700 TIRE ASSY,REAR 7-16L 1 1
2 2 1A6760-34720  WHEEL, 5JAX16 1 1
3 2 198421-34940 TIRE ASSY, 7-16 1 1
4 3 198421-34950 TIRE 7-16 1 1
5 3 198421-34960 TUBE 1 1
6 1 1A7874-34750 TIRE ASSY,REAR 7-16R 1 1
7 2 1A6760-34720  WHEEL, 5JAX16 1 1
8 2 198421-34940 TIRE ASSY, 7-16 1 1
9 3 198421-34950 TIRE 7-16 1 1
(é) 10 3 198421-34960 TUBE 1 1
Remarks
*Model GK160SAG-PQ
*Model GK200SAG-PQ N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 76 REAR WHEEL TIRE

I A)=GK160 D)=
Fig.76. REAR WHEEL TIRE o-craeo o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B () O (E) R
1 1 198163-34300 TIRE,REAR(TURF KIT 2 2
2 2 194376-14710 TIRE W/TUBE 2 2
3 3 194376-14720 TIRE 2 2
4 3 194376-14730 TUBE 2 2
5 2 198163-34320 WHEEL 7JAX15 2 2
Fig.77
Remarks
*Model GK160AT-PQ
*Model GK200AT-PQ N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 77  HUB BOLT
Fig.77. HUB BOLT A =
©)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
€ O (B ¢

198425-34730 HUB, WHEEL
194200-34750 PIN 10X78
1A1040-36010  BOLT, FLANGE

1A1040-36040  SPRING, FLANGE BOLT
22137-160000 WASHER 16,POLISHED
22217-120000 SPRING WASHER 12

22372-100000 SNAP PIN 10
26156-120252 BOLT M12X 25 PLATED

o N oA N R
L T = W SN [N

= = =
ISR IR EE SN 6
= = S
IS IR E RN )

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 78 DISC BRAKE

i (A)=GK160 D)=

Fig.78. DISC BRAKE (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

1A7874-36050  DISK BRAKE KIT
1A7531-36310 ACTUATOR L.H.
1A7531-36320  STEEL PLATE

1A7874-36330  SHAFT, CAM LEVER L
1A7531-36380 FRICTION PLATE 114
1A7531-36410 ACTUATOR R.H.

1A7874-36430  SHAFT, CAM LEVER R
22242-000250 CIRCLIP 25S
24190-160001 BALL 1/2

© oo N[O AwN R
PR NNDNOMNNDN R
ONR(LARINRER
ONR(LARINRER

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 79 BRAKE PEDAL

1 A)=GK160 D)=

Fig.79. BRAKE PEDAL (-oKieo or

(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1  1C6140-14050 SPACER 25.2X34X2 101
2 1 198133-22510  RIVET,PEDAL HEAD 2 2
3 1 198133-22530  WASHER,RIVET 2 2
4 1 1C6053-32020 WASHER 8.5X20X3.2 1 1
5 1 198200-37240 CONNECTOR, 1 1
6 1 1A7870-37300 PEDAL ASSY, BRAKE L 11
7 1 1A7874-37400 PEDAL ASSY, BRAKE R 11
8 1 198071-37510 COVER,PEDAL HEAD 2 2
9 1 198421-37511  SPRING,RETURN 2 2
10 1 198421-37550  SHAFT,BRAKE PEDAL 11
11 1 194300-37570  SPRING, CONICAL 2 2
12 1 1A7874-37770  ROD, BRAKE ASSY 2 2
13 2 194740-00322 TURNBUCKLE 2 2
14 2 194990-20170  NUT W/WASHER 8 2 2
15 2 1A7874-37780  SCREW, R BRAKE ROD 2 2
16 2 1A7874-37800 SCREW, L BRAKE ROD 2 2
17 2 26716-080002 NUTM8 2 2
18 1 194080-37781  PIN 8X25 2 2
19 1 1C6281-52320  PIN 8,COME-OFF SNAP 4 4
20 1 22137-080000 WASHER 8, POLISHED 4 4
21 1 22272-000190  CIRCLIP E-19 11
22 1 22487-080240  PIN, H8X24 2 2
23 1 22512-070400  KEY, 7X40 11
24 1 24761-040000  NIPPLE B,GREASE 11
25 1 26716-080002 NUTM8 2 2

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 80, PARKING BRAKE

1 A)=GK160 D)=
Fig.80. PARKING BRAKE (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 26106-080162 BOLT M 8X 16 PLATED 2 2
2 1 26106-080162 BOLT M 8X 16 PLATED 2 2

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44200 OCNP5-G44200 81, PARKING BRAKE(FLOOR

Fig.81. PARKING BRAKE(FLOOR (-oKieo o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 194990-22140 NUT W/WASHER 8 1 1
2 1 1A7874-36090  PLATE, LEVER 1 1
3 1 1A7874-36100 HOLDER, BRAKE ASSY 1 1
4 2 1A7874-36110 HOLDER, BRAKE LEVER 1 1
5 2 1A7874-36210 LEVER, P ASSY 1 1
6 2 1A7874-36250  ARM, P ASSY 1 1
7 2 22351-060040 SPRING PIN 6X40 1 1
8 2 24550-020150 BUSH 20X15 2 2
9 1 198165-36180 PLATE 1 1
10 1 198165-36190 PIN 1 1
11 1 1A7874-36510 ROD, CONNECT 1 1
12 1 1A7874-36550 EQUALIZER, 1 1
13 1 1A7874-36580 COLLAR, 9X12X20 2 2
14 1 1A7874-36580 COLLAR, 9X12X20 1 1
15 1 1A7874-36590  PIN, 2 2
16 1 1A7874-36590  PIN, 3 3
17 1 1A7874-36610 ARM ASSY, LINK 1 1
18 2 1A7874-36620  ARM, LINK 1 1
19 2 24550-020100 BUSH 2 2
20 1 1A7874-36710  SHAFT ASSY, LINK 1 1
21 1 1A7874-36770 BRACKET, SHAFT 2 2
22 1 172512-42500 LEVER, PARKING 1 1
23 2 172512-42650 SWITCH SET 1 1
24 1 22137-080000  WASHER 8, POLISHED 1 1
25 1 22137-120000 WASHER 12,POLISHED 2 2
26 1 22417-200200 COTTER PIN 2.0X20 2 2
27 1 22417-200200 COTTER PIN 2.0X20 1 1
28 1 22417-250250 COTTER PIN 2.5X25 1 1
29 1 22487-080240 PIN, H8X24 1 1
30 1 22487-080600 PIN 8X 60 1 1
31 1 26106-080162 BOLT M 8X 16 PLATED 4 4
32 1 26106-080162 BOLT M 8X 16 PLATED 4 4
33 1 26106-100202 BOLT M10X 20 PLATED 2 2
34 1 26716-080002 NUT M 8 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



O0CNP5-G44200

OCNP5-G44200 82 PARKING BRAKE(T/M
1 A)=GK160 D)=
Fig.82. PARKING BRAKE(T/M (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY
A (B (©) () () (F)

1 1 192180-26481  PIN, SNAP 12 2 2

2 1 1A7874-36780 ARM ASSY, LINK R 101

3 1 1A7874-36790  ARM ASSY, LINK L 11

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 83 HYDRAULIC CYLINDER CASE

Fig.83. HYDRAULIC CYLINDER CASE (-oKieo o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 198421-42102  CASE,HYDRAULIC CYL. 101
2 2 23871-010000 PLUG PT1/8,SCREW 77
3 2 23871-020000  PLUG PT1/4,SCREW 2 2
4 2 24550-040300  BUSH 40X30 2 2
5 1  198165-42120  GASKET, HOUSING 1 1
6 1 194850-42180  STRAINER 2 2
7 1 194850-42190 SPACER 2 2
8 1 194205-42280  PIPE, AIR BREATHER 11
9 1 198163-42810  PLATE, KEEP CMP 11
10 1 194151-42832  GASKET, HINGE 11
11 1 1A7874-42850  HINGE ASSY, TOP LINK 11
12 1 194630-43230  PACKING 2 2
13 1 194310-46350 POPPET, CHECK 101
14 1 194310-46380  SPRING 101
15 1 194310-46730  PLUG 14 11
16 1 194312-46750  PLUG PF3/8 101
17 1  194180-51640  CLAMP, WIRE HARNESS 1 1
18 1 22217-100000  SPRING WASHER 10 11
19 1 22351-100025  SPRING PIN 10X25 2 2
20 1 23414-140018  GASKET 14 1 1
21 1  23414-170022  GASKET 17 11
22 1 26016-100352  BOLT M10X 35 4 4
23 1 26016-100452  BOLT M10X 45 4 4
24 1 26106-120452  BOLT, M12X45 4 4
25 1 26716-100002  NUT 10 1 1

24

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 84 HYDRAULIC SIDE COVER

1 A)=GK160 D)=
Fig.84. HYDRAULIC SIDE COVER (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 198425-42220  COVER,HYD.CASE TOP 101
2 1 23871-010000 PLUG PT1/8,SCREW 101
3 1 24315-000110  O-RING 1B P-11.0 3 3
4 1 26106-080202 BOLT M 8X 20 PLATED 3 3

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 g5 P|STON

i A)=GK160 D)=
Fig.85. PISTON ngZGKm EE;
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 198163-43310  PISTON W/RINGS 101
2 1 24315-000460 PACKING 101
3 1 24372-000460 BACK UP RING T2 P 11

Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 86, LIFT CRANK

i (A)=GK160 D)=
Fig.86. LIFT CRANK (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

1 1 198421-43410 ROD,PISTON 1 1
2 1 198421-44110  CRANK,LIFT 1 1
3 1 198421-44211  SHAFT,LIFT 11
4 1 198421-44230  LINER 30X55X3 2 2
5 1 198421-44250  SLEEVE,LIFT SHAFT 2 2
6 1  198421-44410  ARM,LIFT 2 2
7 1 194197-44610 WASHAR (43) 1 1
8 1 22351-050040  SPRING PIN 5X40 1 1
9 1 24311-000224  O-RING 1A P-22.4 11
10 1  24341-000315 O-RING, 1A S31.5 2 2
11 1 24351-020400  O-RING 1A 2040 4 4
12 1  26106-100252  BOLT M10X 25 PLATED 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 87 CONTROL VALVE

i A)=GK160 D)=
Fig.87. CONTROL VALVE ngZGKm EE;
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1  198435-45101  VALVE ASSY, CONTROL 101
2 2 24315-000110 O-RING 1B P-11.0 101
3 1 26450-080252 BOLT M 8X 25 3 3

w
Flauae

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 88 RELIEF VALVE

. (A)=GK160 D)=
Fig.88. RELIEF VALVE (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 198220-45340 COLLAR, VALVE SEAT 1 1
2 1 198163-45610 SPRING,RELIEF VALVE 1 1
3 1  194195-45620 POPPET 1 1
4 1 198220-45630 PLUG, RELIEF VALVE 1 1
5 1  194195-45640 SEAT, SPRING 1 1
4 6 1  194195-45650 WASHER 1 1
7 1  194850-45700 SHIM PACK 1 1
8 1  194195-46260 SEAT, RELIEF VALVE 1 1
@ 9 1  194850-49230 O-RING 6X1.8 1 1
" 10 1 24311-000120 O-RING 1A P-12.0 1 1
11 1 24311-000180 O-RING 1A P-18.0 1 1
1
&—:
o—— 90
1 N
=
S
3

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 89 STOP VALVE

. (A)=GK160 D)=
Fig.89. STOP VALVE (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

198421-46302 VALVE, STOP
194180-46320 RING, BACK UP
194640-46620 BOLT, STOP

194312-46630 HOLDER,VALVE
22117-080000 WASHER 8
22351-040012 SPRING PIN 4X12

24311-000120 O-RING 1A P-12.0
24315-000100 O-RING 1B P-10.0
26716-100002 NUT 10

© oo N[O AwN R
I e P N =
PR RRRPRRR PR
PR RRRPRRR PR

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 90. SAFETY VALVE

. (A)=GK160 D)=
Fig.90. SAFETY VALVE (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

194150-45320 SPRING, RELIEF VALVE
198220-45350 COLLAR
198220-45370 PLUG, SAFETY VALVE

198220-46400 SHIM PACK
194640-46410 SEAT, SAFETY VALVE
194640-46420 POPPET, SAFETY VALVE

22351-060028 SPRING PIN 6X28
24311-000120 O-RING 1A P-12.0
24311-000180 O-RING 1A P-18.0

© oo N[O AwN R
I e P N =
PR RRRPRRR PR
PR RRRPRRR PR

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 91, HYDRAULIC CONTROL

iy
(e}

26016-060162 BOLT M 6X 16
26016-080202 BOLT M 8X 20
51 26016-080202 BOLT M 8X 20 4 4

1 A)=GK160 D)=

Fig.91. HYDRAULIC CONTROL (-oKieo or

(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 194990-22050  NUT W/WASHER 8 101
2 1 198431-44510  ARM,FEEDBACK 101
3 1 198163-47080  ROD SET,FEED BACK 11
4 2 194208-47510  ROD, FEED BACK 1 1
5 2 26716-080002 NUTM8 1 1
6 1 1A7874-47130  PLATE, BASE ASSY 1 1
7 1 1A7870-47170  ARM, P CONTROL ASSY 11
8 1 1A7870-47221 LEVER, P CONTROL ASS 11
9 2 24550-012060 BUSH 12X 6 2 2
10 1 1A7870-47280  LINK, P CONTROL 11
11 1 1A7870-47290  ARM, A CONTROL ASSY 11
12 1 198431-47320 ROD,CONTROL 11
13 1 198431-47330  PLATE 101
14 1 194555-47340  PLATE (A) 2 2
15 1 198431-47340  PIN,CONTROL 11
16 1  194555-47350  PLATE 4 4
17 1  198431-47350  WASHER 1 1
18 1 198431-47390  ARM,POSITION SET 2 2
19 1 198431-47401  ARM,DRAFT SET 2 2
20 1 198431-47420  BAR,POSITION CONTROL 1 1
21 1 198431-47430  BAR,DRAFT CONTROL 11
22 1 194180-47440  GASKET 2 2
23 1 194208-47450  SHAFT, FEED BACK 2 2
24 1 198431-47470  ARM,POS.FEEDBACK 11
25 1  198431-47480  ARM,DRAFT FEEDBACK 1 1
26 1 198431-47520 ROD,DRAFT FEEDBACK 11
27 1 194208-47530  ADJUSTER 2 2
28 1  194151-47760  WASHER 12 3 3
29 1 194310-47790  PLATE, FRICTION 101
30 1  198163-47800  ARM-FEEDBACK-ASSY 11
31 2 194310-21210  BUSH 15X20X25 1 1
32 1 194215-47840  SPRING, RETURN 1 1
33 1 198431-47870  PLATE,FEEDBACK 11
34 1 194550-47910  SPACER 15X28X2 11
35 1 1C6281-52320  PIN 8,COME-OFF SNAP 11
36 1  1C6281-52320  PIN 8,COME-OFF SNAP 11
37 1 22137-080000 WASHER 8, POLISHED 77
38 1 22137-080000 WASHER 8, POLISHED 11
39 1 22137-120000  WASHER 12,POLISHED 2 2
40 1 22272-000060 CIRCLIP E- 6 11
41 1 22351-050025  SPRING PIN 5X25 4 4
42 1 22372-080000  SNAP PIN (JASO 8) 6 6
43 1 22417-200160 COTTER PIN 2.0X16 101
44 1  22417-250320 COTTER PIN 2.5X 32 101
45 1 22522-030130  KEY, WOODRUFF 3X13 2 2
46 1 23414-150000 PACKING -15 1 1
47 1 24311-000090  O-RING 1A P-9.0 2 2
48 1 24311-000200  O-RING 1A P-20.0 2 2
1 4 4
1 2 2

a
o
[uny

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 91, HYDRAULIC CONTROL

i A)=GK160 D)=
Fig.91. HYDRAULIC CONTROL ngZGKm EE;
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
52 1  26106-080202 BOLT M 8X 20 PLATED 2 2
53 1 26116-080552  BOLT 8X55 101
54 1 26716-080002 NUT M8 3 3
55 1 26736-120002  NUT M12 11
56 1 26776-120002 LOCK NUT M12 PLATED 11

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44200 OCNP5-G44200 92 HYDRAULIC CONTROL
Fig.92. HYDRAULIC CONTROL (By-GK200 -
€)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
€ O (B ¢

174845-27700 BOOT, SHAFT
1A8160-46670  KNOB,STOP VALVE
1A7870-47550 LEVER UPPER, P CTRL

198200-47810 KNOB, BLACK
26106-080162 BOLT M 8X 16 PLATED

aObhwNER
N =
I~
I P N )
=
o~
I P N
=

Fig.89

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 93 HYDRAULIC PIPE

. (A)=GK160 D)=
Fig.93. HYDRAULIC PIPE (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

1 1 194990-22140 NUT W/WASHER 8 2
2 1 1A7870-48110 PIPE ASSY, HP 1
3 1 198220-48140 FLANGE 1
4 1 1A7870-48220 PIPEASSY,LPF 1
5 1 198421-48240 HOSE,LOW-PRES.RUBBER 1
6 1 198163-48280 PIPE, LOW PRESSURE R 1
7 1 1A7870-48340 HOSE, LOW PRESSURE 1
8 1 1A7870-48500 FLANGE 1
9 1 198220-48750 CONNECTOR ASSY 1
10 1 124295-49700 CLIP, HOSE 3
11 1 198448-51460 CLAMP, HARNESS B 2
12 1 23000-035000 CLAMP 35 2
13 1 23414-180023 GASKET 18 2
14 1 24311-000200 O-RING 1A P-20.0 3
15 1 24311-000220 O-RING 1A P-22.0 1
16 1 26106-060162 BOLT M 6X 16 PLATED 3
17 1 26106-060302 BOLT M 6X 30 PLATED 4
18 1 26106-060352 BOLT M 6X 35 PLATED 3
19 1 26106-060452 BOLT M 6X 45 PLATED 3
20 1 26106-080162 BOLT M 8X 16 PLATED 5

T0 ENGINE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 94, HYDRAULIC PIPE

. (A)=GK160 D)=
Fig.94. HYDRAULIC PIPE (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

1 1 194990-22140 NUT W/WASHER 8 2
2 1 1A7876-48110 PIPE ASSY, HP 1
3 1 198220-48140 FLANGE 1
4 1 1A7870-48220 PIPEASSY,LPF 1
5 1 198421-48240 HOSE,LOW-PRES.RUBBER 1
6 1 198163-48280 PIPE, LOW PRESSURE R 1
7 1 1A7870-48340 HOSE, LOW PRESSURE 1
8 1 1A7870-48500 FLANGE 1
9 1 198220-48750 CONNECTOR ASSY 1
10 1 124295-49700 CLIP, HOSE 3
11 1 198448-51460 CLAMP, HARNESS B 2
12 1 23000-035000 CLAMP 35 2
13 1 23414-180023 GASKET 18 2
14 1 24311-000200 O-RING 1A P-20.0 3
15 1 24311-000220 O-RING 1A P-22.0 1
16 1 26106-060162 BOLT M 6X 16 PLATED 3
17 1 26106-060302 BOLT M 6X 30 PLATED 4
18 1 26106-060352 BOLT M 6X 35 PLATED 3
19 1 26106-060452 BOLT M 6X 45 PLATED 3
20 1 26106-080162 BOLT M 8X 16 PLATED 5

T0 ENGINE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 95  \WI|RE HARNESS

1 A)=GK160 D)=
Fig.95. WIRE HARNESS (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 1A7874-51110 HARNESS,WIRE F(E ASY 101
2 2 1A7500-51130  DIODE, 3.0A 2 2
3 2 1A8160-51130  DIODE, 3.0AX2 2 2
4 2 1A7500-51160  CLIP, HARNESS 21 21
5 2 198535-52110  FUSE 5 5
6 2 198535-52130  FUSE 15A 5 5
7 2 198535-52140  FUSE 20A 2 2
8 2 1A7531-52420 COVER, FUSE BOX 11
9 2 1A7874-65780  LABEL, FUSE 11
10 1 194680-51670  BAND 11
11 1 26106-080122 BOLT M 8X 12 PLATED 11

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 96. WIRE HARNESS

. (A)=GK160 D)=
Fig.96. WIRE HARNESS (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

194990-22130 NUT W/WASHER 6
194990-22140 NUT W/WASHER 8
1A7874-51170  HARNESS,WIRE E(E ASY

1A7500-51160  CLIP, HARNESS
1A7874-51410  CABLE, BATTERY + E
198153-51700 BLOW 79A,SLOW CMP

1A7030-52810  FUSE 40A
1A7000-52820  SLOW BLOW FUSEG0A
1A7874-65770  LABEL, SLOW BLOW

© 0O NOOOOMWNE

198165-51421 CABLE, BATTER EARTH
194680-51670 BAND
194680-51670 BAND

B
N P

=
w

194680-51670 BAND
124550-77030 COVER, TERMINAL
1E6102-83230 CLAMP,BATTERY CABLE

=
[S2 N

26106-080122 BOLT M 8X 12 PLATED
26106-080122 BOLT M 8X 12 PLATED
26106-080162 BOLT M 8X 16 PLATED

:
o
N o

T0 ENGINE

[
[ee]

N
o

Pl RrRrPRrERPPRPRINNMNNINRENRPRR

RlRrRrRrPRrRRRPRPRPRPRPRIPRPRAERPRR

RlRrRrRrPRrRRRPRPRPRPRPRIPRPRAERPRR

=
o

29622-140001 BAND 140

W@—n(mms)
@719

g; %444
3

TO ENGINE

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 97 BATTERY
Fig.97. BATTERY A =
©)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
€ O (B ¢

194990-22130 NUT W/WASHER 6
1A8160-51600  CLAMP,BATTERY,6-245
198167-51900 BATTERY KIT,55B24R

1A7550-91900  LABEL,CROSSED OUT PB
194215-58120 ROD, BATTERY
26716-060002 NUT 6

o bh|lwNE
[ N [N
I~
NN Rk RN
=
o~
NN Rk RN
=

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 98 SWITCH

i (A)=GK160 D)=
Fig.98. SWITCH (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 1E8665-05100  UNIT TIMER 1 1
2 1 194990-22130 NUT W/WASHER 6 2 2
3 1  194990-22130 NUT W/WASHER 6 2 2
4 1 194990-22130 NUT W/WASHER 6 2 2
5 1 1A7335-52120 HAZARD SW 1 1
6 1 198163-52150 COUPLER SET, 1 1
7 2 198163-52110 COUPLER ASSY, 1 1
8 2 198163-52120 BOOT, COUPLER 1 1
9 1 1A7450-52210  SWITCH ASSY, 1 1
10 2 1A7450-52230 BULB, WITH SOCKET 1 1
11 1 1A7870-52950 RELAY, (CB 1 1
12 1 1A7870-52950 RELAY, (CB 1 1
13 1 1A7510-57200  FLASYER RELAY 1 1
14 1 1A7874-58110 BRACKET, RELAY L 1 1
15 1 1A7874-58120 BRACKET, RELAY R 1 1
16 1 1A7870-62270  STAY, N SWITCH 1 1
17 1 1E8255-81180 LEVER,NV ROLLER 1 1
18 1 1E8255-81180 LEVER,NV ROLLER 1 1
19 1 1E8940-81300 SWITCH, COMBINATION 1 1
20 1 1E8915-81450 SWITCH 1 1
21 1 1E8915-81450 SWITCH 1 1
22 1 1K1140-82500 RELAY(ACM13211MO01 1 1
23 1 1K1140-82500 RELAY(ACM13211MO01 1 1
24 1 1K1140-82500 RELAY(ACM13211M01 1 1
25 1 1K1140-82500 RELAY(ACM13211MO01 1 1
26 1 1K1140-82500 RELAY(ACM13211MO01 1 1
27 1 1K1140-82500 RELAY(ACM13211M01 1 1
28 1 22857-600160 SCREW, M6X16 2 2
29 1 26023-030162 SCREW, M3X16 2 2
30 1 26023-030162 SCREW, M3X16 2 2
31 1 26106-060122 BOLT M 6X 12 PLATED 1 1
32 1 26106-060122 BOLT M 6X 12 PLATED 1 1
33 1 26557-050352 SCREW, M5X35 3 3

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 99, SWITCH
. A)=GK160 D)=
Fig.99. SWITCH oaka0 o
©)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

198162-52110 SWITCH, STARTING
198360-52320 NUT,RING
198360-52330  WASHER

198162-52150 KEY ASSY
198223-52150 SWITCH,BRAKE LAMP
26776-120002 LOCK NUT M12 PLATED

~Njo o slw N e
RN R NN R
RPN Rk PR
RN NRRP PR

197810-83220 GROMMET 18

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 100. SIDE LAMP

i A)=GK160 D)=
Fig.100. SIDE LAMP ngZGKm EE;
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 1A7870-53300 LAMP, ASSY SIDE 2 2
2 2 1A7880-53320  BULB,12V/15W 2 2
3 1 1A1380-55310 CLAMP, WIRE 2 2
4 1 1A7870-61060  STAY, LAMP 2 2
5 1 1A7880-61070 RUBBER,SIDE LAMP 2 2
6 1  194420-61640 SCREW M 5X 16 4 4

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 101. REFLECTOR

1 A)=GK160 D)=
Fig.101. REFLECTOR (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 198280-62260 REFLECTOR 2 2
2 2 198280-62270  REFLECTOR 2 2
3 2 22217-060000  SPRING WASHER 6 2 2
4 2 26716-060002 NUT6 2 2

Fig. 108

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 102. LICENSE
Fig.102. LICENSE A =
©)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
€ O (B ¢

1C6650-37480  SCREW M6X16,TAPPING
1A7100-53400 LAMP
1A7100-53420 BULB,LAMP

Alw N R
RN R e
I~
Rk e N>
=
o~
T =N N Gs)
=

198280-53750 SEAL, LICENCE LAMP

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 103. METER
. (A)=GK160 D)=
F|g.103. METER (B)=GK200 (E)=
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

1A7870-01170  CORRUGATE TUBE 10
1A7874-56010 METER ASSY
1A7510-56110 BULB

198448-56150 LAMP 14V/1.4W,SOCKET
198093-84810 SEAL,FENDER
124701-91140 CABLE

~Njo o slw N e
Pl R NN PR
Al NON[© R R
Ak ON|O R R(@

22857-600160 SCREW, M6X16

TO ENGINE

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 104. HORN

I A)=GK160 D)=
Fig.104. HORN (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 1C7100-08150 HORN,ELECTRIC 101
2 1 26106-060122 BOLT M 6X 12 PLATED 2 2

Fig. 105

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 105. BONNET

1 A)=GK160 D)=

Fig.105. BONNET (-oKieo or

(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 194990-22130  NUT W/WASHER 6 3 3
2 1 194990-22130  NUT W/WASHER 6 2 2
3 1 194990-22140  NUT W/WASHER 8 2 2
4 1 194440-51630 CLAMP, WIRE HARNESS 1 1
5 1 198163-53070  SPRING, LIGHT 6 6
6 1 1A7100-53100 HEADLAMP CMP. 2 2
7 2 1A7100-53130 BULB 2 2
8 2 1A7100-53140 COVER 2 2
9 1 1A7874-53200 BRACKET, HEAD LAMP 11
10 1 1A7870-60750 WEATHER-STRIP, 1200 11
11 1 1A7870-60960 SCREEN LH, HOOD 11
12 1 1A7870-60970 SCREEN RH, HOOD 11
13 1 1A7874-61020 HOOD, LOWER LH EU 101
14 1 1A7874-61030 HOOD, LOWER RH EU 101
15 1 1A7870-61090 URETHANE, HOOD UPPER 11
16 1 1A7870-61201  STAY ASSY, FRONT 101
17 1 1A7874-61250 HOOD M ASSY EU 1 1
18 1 1A7874-61300 COVER, HEAD LAMP 11
19 1 1A8070-61330 COLLAR, 10X15X10 10 10
20 1 1A7874-61350 STAY ASSY, COVER 1 1
21 1 1A7874-61410  INSULATOR, 2 2
22 1 1A7874-61450  NUT, M4 2 2
23 1 1A7500-61480  SPRING,BONNET 2 2
24 1 1A7870-61480 ROD, STAND ASSY 11
25 1 194420-61640 SCREW M 5X 16 8 8
26 1 194420-61640 SCREW M 5X 16 18 18
27 1 194420-61640 SCREW M 5X 16 2 2
28 1  194420-61640 SCREW M 5X 16 2 2
29 1 1A6750-61830 RUBBER 101
30 1 198071-61890  NUT 6,SPEED 2 2
31 1  194555-65130  CUSHION 2 2
32 1 194940-65590  MARK,TOP 1 1
33 1 198071-65610  NUT M5,SPEED 2 2
34 1 22157-060000 WASHER 6 77
35 1 22190-080002 SEAL WASHER 8S 2 2
36 1 22372-080000  SNAP PIN (JASO 8) 11
37 1 26023-040162 SCREW M 4X 16 6 6
38 1 26106-060162 BOLT M 6X 16 PLATED 2 2
39 1 26106-060162  BOLT M 6X 16 PLATED 6 6
40 1  26106-060162 BOLT M 6X 16 PLATED 2 2
41 1 26106-060162 BOLT M 6X 16 PLATED 2 2
42 1 26716-040002 NUT M4 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 106. DASH BOARD

1 A)=GK160 D)=
Fig.106. DASH BOARD (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 198461-60590 BOLT 6*20 4 4
2 1  198461-60590 BOLT 6*20 101
3 1 198461-60590 BOLT 6*20 3 3
4 1 1A7874-61640 COVER M ASSY, DB LWR 1 1
5 1 1A7870-61710 COVER, DASHBOARD LH 11
6 1 1A7870-61750 COVER, DASHBOARD RH 11
7 1 198071-61890  NUT 6,SPEED 11

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44200 O0CNP5-G44200 107, DASH BOARD(FLOOR
Fig.107. DASH BOARD(FLOOR E‘B\;zgggg gz
©)= F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 1E8050-05510  GROMMET 12X3,SLITTED 1 1
2 1 1A7874-61410 INSULATOR, 1 1
3 1 1A7874-61520 CAP 1 1
4 1 1A7874-61530 CAP, HOLE 1 1
5 1 1A7870-61600 COVER, DUSHBOARD UPR 1 1
6 1 1A7870-61810 PLATE, AIR CUT 1 1
7 1 198071-61890 NUT 6,SPEED 2 2
8 1 1E6684-79830 GROMMET 19 1 1
9 1 26106-060122 BOLT M 6X 12 PLATED 4 4
10 1 26106-060122 BOLT M 6X 12 PLATED 5 5

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 108. FENDER

. (A)=GK160 D)=
Fig.108. FENDER (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

(A B €©) ©O E ©

1 1 1A7400-02950  GROMMET, WITH 25 2 2
2 1 1A7550-08811  HIGH NUT M6X15 1 1
17 3 1  194990-22130 NUT W/WASHER 6 8 8
4 1 194990-22140 NUT W/WASHER 8 4 4
5 1 194990-22140 NUT W/WASHER 8 2 2
6 1  194300-37570 SPRING, CONICAL 2 2
7 1 198431-47750 BOLT,STOPPER WING 2 2
8 1 198431-47760 STOPPER,HYDRO.LEVER 2 2
9 1 194440-51630 CLAMP, WIRE HARNESS 1 1
10 1 194448-61620 GROMMET 20.5 1 1
11 1 198421-61620 BOLT 6X20 8 8
12 1 1A7876-62111 FENDER ASSY, L 1 1
13 1 1A7876-62161 FENDER ASSY, R 1 1
14 1 1A7870-62250  GUIDE, LEVER L 1 1
15 1 1A7870-62300 GUIDE, LEVERR 1 1
16 1 1A7874-62330 STOPPER, PTO ASSY 1 1
17 1 1A8070-63640 COVER, GRIP 2 2
18 1 1A8070-63660 HOLDER, CUP 1 1
19 1 22157-080000 WASHER 8 2 2
20 1 22157-080000 WASHER 8 2 2
21 1 22417-200160 COTTER PIN 2.0X16 2 2
22 1 22857-600160 SCREW, M6X16 1 1
23 1 22857-600160 SCREW, M6X16 6 6
24 1 26106-080162 BOLT M 8X 16 PLATED 2 2
25 1 26106-080162 BOLT M 8X 16 PLATED 2 2

Fig. 111

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 109. STEP

i (A)=GK160 D)=
Fig.109. STEP (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

1 1 194440-51620 CLAMP, WIRE HARNESS 1 1
2 1 1A7870-62050 COVER ASSY, MISSION 1 1
3 1 1A7870-62400 STAY L, STEP 1 1
4 1 1A7874-62410 STAY ASSY, STEPR 1 1
5 1 1A7870-62510 STEP, L 1 1
6 1  194330-62530 STOPPER, PEDAL 3 3
7 1 1A7874-62530 STEP M ASSY,R 1 1
8 1 1A6750-62610 BOLT 8X20 8 8
9 1 26106-080162 BOLT M 8X 16 PLATED 6 6
10 1 26106-080162 BOLT M 8X 16 PLATED 4 4

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 110. FLOOR FRAME

1 A)=GK160 D)=
Fig.110. FLOOR FRAME (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 194427-11270  RUBBER, MOUNTING 2 2
2 1 194990-22140  NUT W/WASHER 8 4 4
3 1 198071-62900  STOPPER,MOUNT 2 2
4 1 198200-62910 STOPPER, U 2 2
5 1 198200-62970  MOUNT, UPPER 2 2
6 1 198200-62990  MOUNT, LOWER 2 2
7 1 22157-080000 WASHER 8 2 2
8 1 22217-140000  SPRING WASHER 14 2 2
9 1 26716-140002  NUT M14 2 2

Fig. 111

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44200 OCNP5-G44200 111, FLOOR FRAME(FLOOR
Fig.111. FLOOR FRAME(FLOOR (oy-ckaca -
©= )&=
REF. LEV. PARTSNO. DESCRIPTION QTY I

1A7874-62590 FRAME M ASSY, FLOOR

1A7880-71550  SPRING

22137-080000 WASHER 8, POLISHED

A
1
1A7874-71500  SPRING, HOOK 1
1
1
22417-250250 COTTER PIN 2.5X25 1

aObhwNER
N =

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 112 SEAT

i (A)=GK160 D)=
Fig.112. SEAT (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1A7874-63000  SEAT KIT,
1A7874-63010  BRACKET KIT, SEAT
1A7874-63020 BRACKET ASSY, SEAT

198163-63060 SEATBELT,
198163-63100 SEAT ASY
26106-080162 BOLT M 8X 16 PLATED

~N o uwN e
P NN[WN R
NN
NN

Fig. 113

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 113, SEAT STAY
. (A)=GK160 D)=
Fig.113. SEAT STAY (B)=GK200 ®)=
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

1A7874-63100  STAY, SEAT F
1A7874-63110  STAY, SEATR

23065-090120 PIPE 9X 150
26106-080122 BOLT M 8X 12 PLATED

A
1
1
194205-63550 BREATHER, AIR 1
1
1
26106-080162 BOLT M 8X 16 PLATED 4

o bh|lwNE
N N

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 114, BACK MIRROR

i A)=GK160 D)=
Fig.114. BACK MIRROR ngZGKm EE;
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)

1 1 194990-22140  NUT W/WASHER 8 101
2 1 1A7100-64110 MIRROR ASSY 101
3 1 1A7874-64120  STAY ASY,BACK MIRROR 11

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 115 |LABEL

Fig.115. LABEL (A)=GK160 (0)=

(B)=GK200 (E)=
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY
A (B (©) () () (F)
1 1 1A7874-65000 MARK, BRAND 101
2 1 194240-65441  LABEL, DIFF. LOCK 101
3 1 1A6640-65511  LABEL, KEY SWITCH 11
4 1 198165-65590  DECAL,CE 1 1
5 1 1A7874-65650  LABEL, MAIN SHIFT E 11
6 1 1A7740-65720 LABEL,MFWD 11

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44200 OCNP5-G44200 116, LABEL(FLOOR

. (A)=GK160 D)=
Fig.116. LABEL(FLOOR (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

198036-65470 LABEL, BRAKE LOCK
1A6640-65530  LABEL,THROTTLE
1A7874-65660  LABEL, RANGE E

1A7874-65670 LABEL, PTOE
1A7874-65680 LABEL, LIFT E
1A7874-65860 LABEL,WORK LAMP E

o bh|lwNE
N N
R R Rl e e
N S

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44200 OCNP5-G44200 117, LABEL(MODEL

1 A)=GK160 D)=
Fig.117. LABEL(MODEL (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 1A7874-65210  LABEL, MODEL NAME L 1
2 1 1A7874-65220  LABEL, MODEL NAME R 1

LABEL HODEL

(NOT SOLD PART)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44200 OCNP5-G44200 118, LABEL(MODEL

1 A)=GK160 D)=
Fig.118. LABEL(MODEL (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 1A7874-65310  LABEL, MODEL NAME L 1
2 1 1A7874-65320  LABEL, MODEL NAME R 1

LABEL HODEL
(NOT SOLD PART)

Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP5-G44200 OCNP5-G44200 119, LABEL(SAFETY

1 A)=GK160 D)=
Fig.119. LABEL(SAFETY (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1  198163-65300 LABEL,OPERATION G 101
2 1 1A7874-65360  LABEL, BRAKE COUPLIN 101
3 1 1A7874-65920  DECAL,CAUTION HOT 11
4 1 198163-65930  CAUTION,MUFFLER 11
5 1 198163-65940  CAUTION,SAFETY COVER 2 2
6 1 198163-65950  LABEL, SEATBELT 11
7 1 1A6150-91251  LABEL,RAKE CAUTION 11
8 1 1A6150-93151  LABEL,COVER 11

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 120, LABEL(SAFETY(FLOOR

Fig.120. LABEL(SAFETY(FLOOR (-oKieo o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 198280-65610  LABEL,3P 101

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 121. PTO GUARD

1 A)=GK160 D)=
Fig.121. PTO GUARD (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 1A7874-75500 COVER M ASSY, PTO GU 101
2 1 26106-060162 BOLT M 6X 16 PLATED 4 4

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 122 3-POINT HITCH

i _ (A)=GK160 D)=
Fig.122. 3-POINT HITCH (-oKieo or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

w
o

1A7874-74630  CHAIN ASSY

w
ey

1A7500-74640  TURN BUCKLE
1A7874-74650  CHAIN ASSY
1A7500-74661 RING 32

w W
w N

w
~

1A7500-74670  NUT 16
1A7500-74680  SPRING WASHER 16

1 1 1A7874-71100  HITCHKIT, 3-POINT 1 1
2 2 1A7500-71112  LINK,ASSY UPPER 1 1
3 3 1A7500-71200 LOCK NUT 1 1
4 3  1A7335-71250 CAP 4 4
5 3 1A7500-71251  TUBE ASSEMBLY 1 1
6 3 1A7500-71271  EYE BOLT LH ASSY 1 1
7 3 1A7500-71291 EYE BOLT ASSY 1 1
8 3 22351-050025 SPRING PIN 5X25 2 2
9 2 1A7500-71120  PIN, UPPER LINK 1 1
10 2 1A7500-71130  PIN ASSY, LINTCH 3 3
11 2 1A7874-72150  LINKKIT, LIFT LH 1 1
12 3 1A7500-72160  WASHER, 16 1 1
13 3 1A7874-72170  PIN 3 3
14 3 1A8275-72180  SNAP PIN 13-19 3 3
15 3 1A7874-72200  LINK ASSY, LIFT LH 1 1
16 3 1A7874-72410  LINK JOINT,LIFT 1 1
17 2 1A7874-72250  LINKKIT, LIFT RH 1 1
18 3 1A7500-72160  WASHER, 16 1 1
19 3 1A7874-72170  PIN 3 3
20 3 1A8275-72180  SNAP PIN 13-19 3 3
21 3 1A7874-72300  LINK ASSY, LIFT RH 1 1
22 4 1A7874-72310  LINK ASSY,LIFT UPPER 1 1
23 4 1A7880-72320 TURNBACKLE, 1 1
24 4 1A7880-72330 NUT,M18 1 1
25 4  1A7874-72340  END ASSY, LOWER 1 1
26 3 1A7874-72410  LINK JOINT,LIFT 1 1
27 2 1A7500-73110 LINK, LOWER 2 2
28 2 1A7874-73120  PIN, LOWER LINK HING 1 1
29 2 1A7874-74600  CHAIN ASSY, CHECK 2 2

3 2 2

3 2 2

3 2 2

3 2 2

3 2 2

3 2 2

w
a1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 123, REAR HITCH

1 A)=GK160 D)=
Fig.123. REAR HITCH (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 198163-75011  HITCH ASSY, REAR 101
2 1 26013-120302  BOLT W/WASHER M12X30 12 12

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 124, DRAWBAR HITCH

. (A)=GK160 D)=
Fig.124. DRAWBAR HITCH (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 198173-75100 DRAWBARKIT. (49) 1 1
2 2 198173-65210  LABEL; DRAWBAR 11
3 2 198165-75200 DRAWBAR,COMP 11
4 3 198165-75210 DRAWBAR 1 1
5 3 198165-75250  CLEVIS (49) 101
6 3 198165-75260  SPACER,CLEVIS (49) 2 2
7 3 22217-120000  SPRING WASHER 12 2 2
8 3 26116-121302  BOLT M12X130 PLATED 2 2
9 3 26716-120002  NUT 12 2 2
10 1 19414575250  RING 1 1
11 1 198165-75720  PIN,DRAW-BAR 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 OCNP5-G44200 125 ROPS

I A)=GK160 D)=

Fig.125. ROPS (-oKieo or

(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 1A7874-85050 ROPS, KIT 101
2 2 1A7874-53300 LAMP, CONBINATION 2 2
3 3 198163-51520  WIRE HARNESS 2 2
4 3 198163-53230 BRAKET(CMBLAMP 4 4
5 3  198163-53310 F CMBLAMPCMP 2 2
6 4 1A7100-53220 BULB 2 2
7 4  1A7100-53230 BULB 2 2
8 4  198163-53320 BODYF CMP 2 2
9 3 1A7874-53310  SEAL, 30X25X2 4 4
10 3  198163-53330 R CMBLAMPCMP 2 2
11 4  1A7100-53220 BULB 2 2
12 4 198163-53340 BODYR CMP 2 2
13 4 198163-53350  BULB 12V5W21W 2 2
14 3 26023-050122 SCREW M 5X 12 8 8
15 3 26716-050002  NUT, M5 8 8
16 2 198163-85410  HANDLE SET J(ROPS 2 2
17 3 194150-01190  KNOB, THROTTLE LEVER 2 2
18 3 198163-85620  HANDLE(ROPS CMP 2 2
19 2 1A7874-85560 UPPERFRAME ASY, U 1 1
20 2 198163-85630 KNOB M16 2 2
21 2 198163-85640  CAP(ROPS 2 2
22 2 1A7874-85810 FRAME M ASSY,UPPER R 11
23 2 1A7874-85850 FRAME ASSY, UPPER L 11
24 2 22137-120000 WASHER 12,POLISHED 4 4
25 2 26076-121002  BOLT M12X100 2 2
26 2  26106-060162 BOLT M 6X 16 PLATED 4 4
27 2 26346-120002  U-NUT, M12 2 2
28 1 1A7874-85680  PLATE, NUMBER PLATE 101
29 1 198165-85970  BOLT M12X 35 PLATED 8 8
30 1  26106-060162 BOLT M 6X 16 PLATED 2 2

Fig.1M

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 126. FLOOR MOUNTING

1 A)=GK160 D)=
Fig.126. FLOOR MOUNTING (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 1A7874-85210  STAY ASSY, MOUNT L 101
2 1 1A7874-85220  STAY ASSY, MOUNT R 101
3 1 1A7870-85271  PLATE CMP 2 2
4 1 198165-85950  BOLT M12X130 PLATED 8 8

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 0CNP5-G44200 127 MANUAL

1 A)=GK160 D)=
Fig.127. MANUAL (-oKieo or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 0A041-G00600 OPERATION MANUAL 101

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP5-G44200 O0CNP5-G44200 128. OPTION

. (A)=GK160 D)=
Flg .128. OPTION (B)=GK200 (E)=
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

© ® E ©

198163-81150  WEIGHT KIT, FRONT
1TS100-01000  FRONT WEIGHT 20
198163-81160 STOPPER ASSY, WEIGHT

22137-120000 WASHER 12,POLISHED
26013-120302 BOLT W/WASHER M12X30
26716-120002 NUT 12

o0 awN R
N NNINDN
—
I NN RN
=
—
I NN NI
=z

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : GK160/GK200
PC NO : 0CNP5-G44200

PARTS No. INDEX

PARTS No.

0A041-G00600

102103-55520
104200-55330
104200-55750
105027-12570
105027-12580
110250-55610
114270-59010
119255-44660

119523-12520
119655-12560
119808-12540
119810-55650
119853-44570

119923-55600
119923-55610
121250-49160

121257-55720
121257-55731
124295-49700

124550-77030
124701-91140
129052-13550

129107-44590

129107-55510
129150-49081

129263-44510

129418-12530
129550-49090

172141-76920
172512-42500
172512-42650
174845-27700

175022-49730

192180-26481
194080-37781
194136-12880

Fig.

127
7

NNWNNNWNNRPRRPWOWNONR RPN~

Ref.No.

[En

N N

AR NONNPFPORARRPRFEPNWOOUOIOO®O

PARTS No.

194145-75250
194150-01190
194150-45320
194151-36670
194151-42832
194151-47760
194180-46320
194180-47440
194180-51640
194191-28540
194195-45620
194195-45640
194195-45650
194195-46260
194197-27681

194197-44610
194200-11570
194200-34750
194201-11230
194205-42280
194205-63550
194208-47450
194208-47510
194208-47530
194215-11540
194215-12341

194215-21701
194215-22210
194215-22220
194215-22230
194215-24970
194215-47840

194215-58120
194216-12820

194216-12830
194216-12840
194240-65441
194300-13340

194300-21460
194300-22160

26

115
13

33

41

Ref.No.

10
17

BN

N

N
WNERPNWNOPOWNNONONPAWNRERPRPONANPWOWWORNEPNRFRPOOOOOD

[

B

PARTS No.

194300-22240
194300-22910
194300-31560
194300-31570
194300-31620
194300-37570

194301-11340
194301-11350
194305-24310
194305-25160
194306-13140

194306-14800
194306-14810
194306-14820

194310-21210
194310-25100

194310-46350
194310-46380
194310-46730
194310-47790
194312-46630
194312-46750

194314-11880
194314-12720
194330-62530
194376-14710
194376-14720
194376-14730
194420-61640

194427-11270
194440-51620
194440-51630

194447-13490
194447-13640
194447-13650

Ref.No.

H O

[EnY

(O N
RPORPOUCIORMROWRRPRFRPWENRPORONOD

PARTS No.

194447-13860
194448-61620
194515-25180
194516-13770
194516-13780
194550-47910
194555-47340
194555-47350
194555-65130
194555-77910
194630-43230
194640-46410
194640-46420
194640-46620
194670-25370
194680-51670

194740-00160
194740-00322

194820-27370
194850-25760
194850-42180
194850-42190
194850-45700
194850-49230
194855-24150
194855-25290
194856-25330

194856-25340
194859-34150
194940-65590
194990-20170

194990-22050
194990-22130

194990-22140

[EnY

[EnY

[EnY

= w
OWNFRPPRARWONPFPRPRPPRPORPARBRNNOOWNNNNONNOWOWRRE




MODEL : GK160/GK200
PC NO : 0CNP5-G44200

PARTS No. INDEX

PARTS No.
194990-22140

195734-22830
197810-83220
198036-65470
198071-01160
198071-37510

198071-61890

198071-62900
198071-65610
198075-18311
198093-84810
198133-22510

198133-22530

198133-27820
198153-51700
198162-00720

198162-11510
198162-52110
198162-52150
198163-14730
198163-14740
198163-14750
198163-24141
198163-25111
198163-25221
198163-25250
198163-25280

OO UINNPAWRAPRPWUIUIOODOWONNUUIPWWNNOOOORPPEPNRPEPNORRWNRPRPEPERPRPON

PARTS No.

198163-25740
198163-25750
198163-26121
198163-26190
198163-26410

198163-27540
198163-27560
198163-27711
198163-27720
198163-27781
198163-27840
198163-27910
198163-34300
198163-34320
198163-42810
198163-43310
198163-45610
198163-47080
198163-47800
198163-48280

198163-51520
198163-52110
198163-52120
198163-52150
198163-53070
198163-53230
198163-53310
198163-53320
198163-53330
198163-53340
198163-53350
198163-63060
198163-63100
198163-65300
198163-65930
198163-65940
198163-65950
198163-75011
198163-81150
198163-81160
198163-85410
198163-85620
198163-85630
198163-85640
198164-12310
198164-13350
198164-13610
198164-13770

Ref.No.
5
6

CCUBhUIOONWOOOWNRPROUIPNOOOOPRWNEFLOO®M

e
N O

H
o 01w

PARTS No.

198164-13780
198164-14611
198164-15780
198164-24510
198164-25150
198164-25210
198164-25230
198164-25770
198164-25790
198164-25800
198164-26140
198164-26370
198164-27150
198164-33410
198164-33420
198164-33510
198164-34300
198164-34310

198164-34320
198164-34330

198164-34350
198165-04140
198165-04380

198165-13101
198165-13830
198165-21450
198165-24330
198165-24440
198165-24490
198165-26270
198165-27360
198165-32311

198165-32610-1
198165-32620-1

198165-36180
198165-36190
198165-42120
198165-51421
198165-65590
198165-75200
198165-75210
198165-75250
198165-75260
198165-75720
198165-85950
198165-85970

Ref.No.

e

[EnY

[EnY

[y

=
ORPRPFRPOUPRARWRAROUIODOWNRERPWOONNRFRPORPNRPUOORMOCWSNNERPREPNRPOOTUOIOONORADWRARLO

PARTS No.

198165-85970
198167-51900
198172-85440
198173-65210
198173-75100
198200-01210
198200-01260
198200-01300
198200-01440

198200-04031
198200-04040
198200-04061
198200-17820
198200-17910
198200-18350
198200-18370
198200-27911
198200-37240
198200-47810
198200-56630
198200-60720

198200-60760

198200-60950

198200-62910
198200-62970
198200-62990
198220-15770
198220-45340
198220-45350
198220-45370
198220-45630
198220-46400
198220-48140

198220-48750

198223-52150
198230-61960

198253-01190
198273-18360
198273-28521
198280-11811
198280-11830
198280-11840
198280-53750

ODUCIORANPAPWANPOOWUOUONENOW

NWNNNN
O OO0W0O~N©

ww
P WONPFPOWANWIOOWWARWNRER, WO




MODEL : GK160/GK200 PARTS No. INDEX

PC NO : 0CNP5-G44200

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No.
198280-62260 101 1 198421-27180 56 11 198431-47330 91 13 198531-14740 27 4
198280-62270 101 2 198421-27200 56 13 198431-47340 91 15 9
198280-65610 120 1 198421-27521-1 53 3 198431-47350 91 17 198531-14750 27 5
198290-26860 52 1 198421-31510 65 2 198431-47390 91 18 10
198290-32750 67 7 198421-31530 65 4 198431-47401 91 19 198531-34730 74 5
198360-52320 99 2 198421-31550 65 5 198431-47420 91 20 10
198360-52330 99 3 198421-32320 66 2 198431-47430 91 21 198535-52110 95 5
198360-55630 5 6 198421-32330 66 3 198431-47470 91 24 198535-52130 95 6
198421-04430 6 7 198421-32340 66 4 198431-47480 91 25 198535-52140 95 7
198421-13120 14 2 198421-32630 67 4 198431-47520 91 26 198535-62780 12 4
198421-13221 15 1 198421-32660 67 6 198431-47750 108 7 1A1040-26320 56 2
198421-13240 15 3 198421-33110 68 1 198431-47760 108 8 1A1040-36010 77 3
198421-13510 18 1 198421-33120 68 2 198431-47870 91 33 1A1040-36040 77 4
198421-13520 18 2 198421-33140 68 4 198435-14700 26 5 1A1380-55310 100 3
198421-13530 18 3 198421-33150 69 1 10 1A6150-91251 119 7

21 1 198421-33170 68 5 198435-16230 11 5 1A6150-93151 119 8
198421-13630 19 5 198421-34110 72 2 33 12 1A6640-65511 115 3
198421-13650 19 6 198421-34940 75 3 198435-24280 43 3 1A6640-65530 116 2
198421-13710 20 5 8 198435-24290 45 1 1A6750-14700 28 1
198421-13730 20 1 198421-34950 75 4 198435-25130 47 3 1A6750-14720 28 2
198421-13740 20 2 9 198435-25240 48 7 7
198421-13750 20 6 198421-34960 75 5 198435-25280 48 10 1A6750-14800 28 6
198421-13810 21 2 10 198435-25310 48 11 1A6750-61830 2 32
198421-13820 21 3 198421-37511 79 9 198435-25720 49 3 3 31
198421-13830 21 4 198421-37550 79 10 198435-25730 49 4 105 29
198421-13910 22 1 198421-42102 83 1 198435-25810 49 12 1A6750-62610 109 8
198421-13920 22 2 198421-43410 86 1 198435-27142 56 7 1A6760-34720 75 2
198421-14110 23 3 198421-44110 86 2 198435-27260 56 14 7
198421-14120 23 4 198421-44211 86 3 198435-27551 53 5 1A6780-31500 65 1
198421-14130 23 5 198421-44230 86 4 198435-27700 58 3 1A6780-31520 65 3
198421-14142 23 6 198421-44250 86 5 198435-27740 58 7 1A7000-52820 96 8
198421-14610 25 1 198421-44410 86 6 198435-34720 73 2 1A7030-52810 96 7
198421-14620 24 2 198421-46302 89 1 7 1A7050-13230 15 2

25 2 198421-48240 93 5 198435-34730 73 1 1A7100-53100 105 6
198421-14630 24 3 94 5 198435-34740 73 3 1A7100-53130 105 7

25 3 198421-61620 108 11 8 1A7100-53140 105 8
198421-22110 40 1 198421-62410 57 4 198435-34750 73 4 1A7100-53220 125 6
198421-22152 41 2 198421-72620 33 13 9 11
198421-22440 42 4 198425-13620 19 4 198435-34830 73 6 1A7100-53230 125 7
198421-24910 46 1 198425-22450 42 5 198435-45101 87 1 1A7100-53400 102 2
198421-25250 48 9 198425-22480 42 6 198448-51460 93 11 1A7100-53420 102 3
198421-25800 49 10 198425-24110 43 1 94 11 1A7100-64110 114 2
198421-25810 49 11 198425-27290 56 15 198448-56150 103 4 1A7180-04180 6 6
198421-25820 49 13 198425-32640-1 67 5 198461-60590 106 1 1A7180-61250 2 31
198421-26380 51 6 198425-34730 77 1 2 3 30
198421-27110 53 2 198425-42220 84 1 3 1A7260-27680 55 8

56 4 198431-34830 73 5 198531-14720 27 2 1A7335-52120 98 5

58 1 10 7 1A7335-71250 122 4
198421-27160 56 9 198431-44510 91 2 198531-14730 27 3 1A7400-02950 108 1
198421-27171 56 10 198431-47320 91 12 8 1A7450-52210 98 9




MODEL : GK160/GK200
PC NO : 0CNP5-G44200

PARTS No. INDEX

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No.
1A7450-52230 98 10 1A7870-00600 2 1 1A7870-27710 58 5 1A7874-11120 10 1
1A7500-00811 2 7 1A7870-00620 2 5 1A7870-27750 59 5 1A7874-11200 10 2

3 6 1A7870-01111 4 2 1A7870-27760 58 8 1A7874-11300 10 3

1A7500-00821 2 8 1A7870-01150 4 3 1A7870-27930 54 9 1A7874-11350 10 4
3 7 1A7870-01170 103 1 1A7870-27990 56 17 1A7874-25200 47 5

1A7500-51130 95 2 1A7870-01410 2 9 1A7870-28110 60 1 1A7874-26170 50 6
1A7500-51160 95 4 3 8 1A7870-28210 61 2 1A7874-34700 75 1
96 4 1A7870-01511 2 11 1A7870-28320 62 3 1A7874-34750 75 6

1A7500-61480 105 23 3 10 1A7870-28340 61 5 1A7874-36050 78 1
1A7500-71112 122 2 1A7870-03111 2 12 1A7870-28500 63 2 1A7874-36090 81 2
1A7500-71120 122 9 3 11 1A7870-33130 68 3 1A7874-36100 81 3
1A7500-71130 122 10 1A7870-04101 6 3 1A7870-37300 79 6 1A7874-36110 81 4
1A7500-71200 122 3 1A7870-04270 6 10 1A7870-47170 91 7 1A7874-36210 81 5
1A7500-71251 122 5 1A7870-04410 7 1 1A7870-47221 91 8 1A7874-36250 81 6
1A7500-71271 122 6 1A7870-04450 8 1 1A7870-47280 91 10 1A7874-36330 78 4
1A7500-71291 122 7 1A7870-04460 8 2 1A7870-47290 91 11 1A7874-36430 78 7
1A7500-72160 122 12 1A7870-06010 2 14 1A7870-47550 92 3 1A7874-36510 81 11
18 3 13 1A7870-48110 93 2 1A7874-36550 81 12

1A7500-73110 122 27 1A7870-06160 2 15 1A7870-48220 93 4 1A7874-36580 81 13
1A7500-74640 122 31 3 14 94 4 14
1A7500-74661 122 33 1A7870-06200 2 16 1A7870-48340 93 7 1A7874-36590 81 15
1A7500-74670 122 34 3 15 94 7 16
1A7500-74680 122 35 1A7870-11200 9 2 1A7870-48500 93 8 1A7874-36610 81 17
1A7510-56110 103 3 1A7870-17302 32 1 94 8 1A7874-36620 81 18
1A7510-57200 98 13 1A7870-17541 33 2 1A7870-52950 98 11 1A7874-36710 81 20
1A7531-36310 78 2 1A7870-17550 33 5 12 1A7874-36770 81 21
1A7531-36320 78 3 1A7870-17620 33 7 1A7870-53300 100 1 1A7874-36780 82 2
1A7531-36380 78 5 1A7870-17631 33 8 1A7870-56600 6 8 1A7874-36790 82 3
1A7531-36410 78 6 1A7870-17641 33 9 1A7870-60750 105 10 1A7874-37400 79 7
1A7531-52420 95 8 1A7870-17660 33 10 1A7870-60960 105 11 1A7874-37770 79 12
1A7550-08811 108 2 1A7870-17810 35 2 1A7870-60970 105 12 1A7874-37780 79 15
1A7550-91900 97 4 1A7870-17820 34 1 1A7870-61060 100 4 1A7874-37800 79 16
1A7720-13740 20 3 1A7870-17950 35 5 1A7870-61090 105 15 1A7874-42850 83 11
1A7720-17811 35 1 1A7870-21411 36 1 1A7870-61201 105 16 1A7874-47130 91 6
1A7720-24320 44 1 1A7870-22410 42 3 1A7870-61480 105 24 1A7874-51110 95 1
1A7720-26180 50 7 1A7870-24980 46 3 1A7870-61600 107 5 1A7874-51170 96 3
1A7720-27120 56 5 1A7870-26060 50 3 1A7870-61710 106 5 1A7874-51410 96 5
1A7720-27130 56 6 1A7870-26080 51 4 1A7870-61750 106 6 1A7874-53200 105 9
1A7720-27190 56 12 1A7870-27050 55 5 1A7870-61810 107 6 1A7874-53300 125 2
1A7720-27240 57 1 1A7870-27090 53 1 1A7870-62050 109 2 1A7874-53310 125 9
1A7720-28141 60 2 1A7870-27100 56 3 1A7870-62250 108 14 1A7874-56010 103 2
1A7720-28261 61 3 1A7870-27200 54 2 1A7870-62270 98 16 1A7874-58110 98 14
1A7720-28310 62 2 1A7870-27210 54 5 1A7870-62300 108 15 1A7874-58120 98 15
1A7720-28350 62 4 1A7870-27220 54 8 1A7870-62400 109 3 1A7874-61020 105 13
1A7720-28650 63 6 1A7870-27260 55 6 1A7870-62510 109 5 1A7874-61030 105 14
1A7720-28960 63 7 1A7870-27270 57 2 1A7870-85271 126 3 1A7874-61250 105 17
1A7720-31300 64 1 1A7870-27360 57 3 -1 1A7874-00600 3 1 1A7874-61300 105 18
1A7740-28540 63 4 1A7870-27500 58 2 1A7874-05500 2 13 1A7874-61350 105 20
1A7740-65720 115 6 1A7870-27530 53 4 3 12 1A7874-61410 105 21
1A7780-17570 33 6 1A7870-27601 55 7 1A7874-11100 9 1 107 2




MODEL : GK160/GK200
PC NO : 0CNP5-G44200

PARTS No. INDEX

PARTS No.

1A7874-61450
1A7874-61520
1A7874-61530
1A7874-61640
1A7874-62330
1A7874-62410
1A7874-62530
1A7874-62590
1A7874-63000
1A7874-63010
1A7874-63020
1A7874-63100
1A7874-63110
1A7874-64120
1A7874-65000
1A7874-65210
1A7874-65220
1A7874-65310
1A7874-65320
1A7874-65360
1A7874-65650
1A7874-65660
1A7874-65670
1A7874-65680
1A7874-65770
1A7874-65780
1A7874-65860
1A7874-65920
1A7874-71100
1A7874-71500
1A7874-72150
1A7874-72170

1A7874-72200
1A7874-72250
1A7874-72300
1A7874-72310
1A7874-72340
1A7874-72410

1A7874-73120
1A7874-74600
1A7874-74630
1A7874-74650
1A7874-75500
1A7874-85050
1A7874-85210
1A7874-85220
1A7874-85560
1A7874-85680

122

125

PARTS No.
1A7874-85700

1A7874-85810
1A7874-85850
1A7876-13310
1A7876-28580
1A7876-48110
1A7876-62111
1A7876-62161
1A7880-53320
1A7880-61070
1A7880-71550
1A7880-72320
1A7880-72330
1A8070-61330
1A8070-63640
1A8070-63660
1A8130-16950
1A8160-46670
1A8160-51130
1A8160-51600
1A8275-72180

1C6053-32020
1C6140-14050
1C6281-52320

1C6560-13470
1C6650-37480
1C6900-23120
1C6900-23150
1C6980-04360
1C6980-04370
1C7100-08150
1C7121-42000
1C7121-42050
1E4070-14040
1E6102-83230

1E6140-56230
1E6190-54080
1E6190-54160
1E6684-79830
1E8050-05510
1E8255-81180

1E8665-05100

PARTS No.
1E8915-81450

1E8940-81300
1K1140-82500

1TS100-01000
1W3981-14050
798435-12800
798435-12900
798531-14710
798531-14810

98

98

128

26
26
27
27

PARTS No.

Fig.

Ref.No.




6,'&

YANMAR

YANMAR CO.LTD.



	Motor 3TNV70
	Motor 3TNV76

	Inhoud blad 1

	Inhoud blad 2

	Inhoud blad 3




